Genie

A TEREX BRAND

Parts Manual

Serial Number Range

G T H '40 13 from SN 14518 to 17991

from SN 18615 to 18627

Part No. 645018
Rev D1
July 2014



July 2014

Technical Publications

Genie has endeavored to deliver the highest
degree of accuracy possible. However, continuous
improvement of our products is a Genie policy.
Therefore, product specifications are subject to
change without notice.

Readers are encouraged to notify Genie of errors
and send in suggestions for improvement. All
communications will be carefully considered for
future printings of this and all other manuals.

Contact Us:

A
i®
A TEREX COMPANY

www.genieindustries.com
e-mail: awp.techpub@terex.com

Ganie

GTH-4013

The technical data contained in this document is
indicative and not binding, insofar as TEREXLIFT
S.rl reserves the right to make modifications and
improvements to its products at any time in order to
enhance the quality thereof.

57.0411.0005 RevA Ganuary 2008
First Edition, First Printing

Part No. 645018



July 2014

How to Read Your Serial Number

Chassis serial number

(The chassis serial number is punched on the front
right part of the chassis side member)

________________ L
IVIODEL SERIAL

ENGINE NUMBER
TYPE

YEAR OF
MANIFACTURER

Machine data plate

(On machines destined for the ltalian market, the machine data plate is
installed in the driving cab, on the right, and is well-visible when the door
is opened. On the machines destined for foreign markets, the data plate
is applied on the front right side of the chassis)

4 )
I E R Exyl_i"ﬁ' s.r.l.
ZONA INDUSTRIALE - 06018 UMBERTIDE (PG) - ITALY
Tel. +39 075 941.811 Fax +39 075 941.53.82
MODELLO - MODEL - MODELE - TYP - MODELO | I
ANNO Di COSTRUZIONE - YEAR OF CONSTRUCTION - ANNEE DE CONSTRUCTION
BAUJAHR - ANO DE FABRICACION
MATRICOLA - SERIAL N. - N. DE SERIE - FZ.-iIDENT NR. - NO. DE SERIE :
PESO MAX ASSALE ANT. - MAX FRONT AXLE WEIGHT - POIDS MAX ESSIEU AVANT
ZUL. ACHSLAST VO. N. ST VZG - PESO MAX EJE ANTERIOR m
PESO MAX ASSALE POST. - MAX REAR AXLE WEIGHT - POIDS MAX ESSIEU ARRIERE
ZUL. ACHSLAST HI. N. ST VZO - PESO MAX EJE POSTERIOR m
PESO TOTALE - TOTAL WEIGHT - POIDS TOTAL - ZUL. GESAMTGEWICHT N. ST VZO
PESO TOTAL | kg
MATRICOLA MOTORE TERMICO - ENGINE SERIAL N, - N. MOTEUR THERMIQUE
FABRIK NR. DIESEL MOTOR - NO. DE SERIE MOTOR TERMICO
POTENZA MOTORE TERMICO - ENGINE POWER - PUISSANCE MOTEUR
MOTORLEISTUNG - POTENCIA MOTOR
CARICO STATICC VERT. GANCIO DI TRAINO-MAX.VERTICAL LOAD ON
THE COUPLING HOOK EFFORT VERTICAL MAXIMAL SUR LE CROCHET D'ATTELAGE _m
TBEANSPRUCHUNG DES ZUGHAKENS IN VERTIKALER RICHTUNG-
Esrusnzo VERTICAL SOBRE EL GANCHO DE TRACCION
MASSA MAX. RIMORCHIABILE - MAX.DRAWBAR PULL AT THE COUPLING HOOK
EFFORT THE TRACTION - MAX!I AU CROCHET D'ATTELAGE-MAXIMA! m
ZUGBEANSPRUCHUNG AM ZUGHAKEN-MAXIMO ESFUERZO DE THACCION ENEL
GANCHO DE TRACCION
OMOLOGAZIONE | I
o FABBRICATO IN ITALIA - MADE IN ITALY c E O
(. J

Part No. 645018

Genie

ATEREX BRAND

GTH-4013



July 2014

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccccoevviiiiieiiiieeee 3
Parts StOCKING LiSt.......c.ueeiieiiiiiieee e 7
HOW t0 Order PartS.........ccccvevieieiiieieiiieeeniee e e 8
Service Parts Fax Order FOrm.........cccooiiiiiiiiiiiee e 9

Electronic Version

Click on any page number to view the figure.

100 Cab and Control Place Unit
101.1 604994 Cab

102.1 604995 Cab
103.1 604996 Dashboard..........c.cccceereeeeriieeeiireeiee e 14
104.1 604997 Cab Heater.......cccocvviiiieeeiiiee e

105.1 605009 Overload Warning System
106.1 605010 Instruments and Lights Panel

200 Frame Unit

201.1 604980 Rear Frame Unit.........cccccvvvienviniicniencneene, 22
202.1 604981 Hydraulic System - Axle Levelling................ 24
203.1 604982 Hydraulic System - Axle Locking.................. 26
204.1 604983 Hydraulic System - Stabilizer........................ 28
205.1 605012 Frame - Left Side........cccccvviieviiriiiniiiece, 30
206.1 605013 Frame - Right Side (to serial number

LOA0L) ettt e 32
207.1 605013 Frame - Right Side (from serial number
LB402) it 34

300 Transmission Unit
301.1 605003 Hydraulic System - Gearbox...............cccu....

302.1 605004 Power Steering System........c.ccccccuveeeeerennnnn.
303.1 605006 Hydraulic System - Control Valve.................
304.1 605008 Hydraulic System - Transmission.....
305.1 605011 Hydraulic System - Service Brake
306.1 605015 Transmission And Wheels............cccccceeeennneee.
307.1 605016 Parking Brake..........cccccevevvviereeiiiiiiiea e
308.1 605017 Front Axle - Differential Case........................
309.1 605018 Front Axle - Differential Gear........................
310.1 605019 Front Axle - Steering AXle..........cccoeveeernnnne.
311.1 605020 Front Axle - Brake..........cccvvveveeeiiiveieeeseinnnn,

Genie
4 GTH-4013

312.1 605021 Front Axle - Steering Cylinder
313.1 605022 Front Axle - Support..........ccuee......

314.1 605023 Rear Axle - Differential Case...............cc.......
315.1 605024 Rear Axle - Differential Gear..............cccc......
316.1 605025 Rear Axle - Steering AXl€........ccccceeeeerinnnnn.
317.1 605026 Rear Axle - Brake...........ccccceveenne

318.1 605027 Rear Axle - Steering Cylinder
319.1 605028 Rear Axle - SUPPOIt.......cccvveveeeiiiiiieee e
320.1 605029 Reduction Gear........ccccoeiuveereeeiiiiieeae e

400 Telescopic Boom Unit

401.1 604984 Hydraulic System - Lifting.......ccccceecveveennine 76
402.1 604985 AIM...ccciuiiirieiiiieiee et 78
403.1 604986 AIM....ceieiiiiiieiiieaiee ettt 80
404.1 604988 FOIKS......cooovieriiiiiiciiieee s 82
405.1 604989 Hydraulic System - Tilting........c..ccccceveernee 84
406.1 604990 Hydraulic System - Boom Extension............ 86
407.1 604991 Coupling UNit........cooiuiiereriiiiiiee e 88
408.1 604992 Hydraulic System - Auxiliary Circuit.............. 90
409.1 604992 Hydraulic System - Implement Locking........ 92
410.1 . 605014 Hydraulic System - Fork Balancing............. 94

500 Diesel Engine Unit
501.1 604998 Diesel Enigne - Supports and Accessories...96

502.1 604999 Diesel Engine - Engine Cooling System....... 98

503.1 605000 Diesel Engine - Exhaust System................ 100
504.1 605001 Diesel Engine - Accelerator.............ccc........ 102
505.1 605002 Diesel Engine - Injection System................ 104
506.1 605005 Hydraulic System - Oil Cooler.................... 106
507.1 605007 Suction System Hydraulic Pumps.............. 108
508.1 605034 Decals And Plates...........cccveeeeeiiiiiieieeannnns 110
509.1 605035 Decals And Plates...........ccccoveeeiriieeiiinenns 112

600 Electric Installation Unit

601.1 605032 FUSE BOX.....cuvvveriiieiiiiieeiiiee s e 114
602.1 605036 Electric Installation - Engine Line............... 116
603.1 605037 Electric Installation - Rear Line................... 118
604.1 605038 Electric Installation - Rear Line................... 120
605.1 605039 Electric Installation - Dashboard Line......... 122
606.1 605040 Electric Installation - Side Cab Line............ 124
607.1 605041 Electric Installation - Side Cab Line............ 126
608.1 605042 Electric Installation - Rear Line................... 128
Indices

Part Number INdeX..........coveiiiiiiiii e 130
Part Description INAeX.........oocuviiiiiiiiiieeeeeiieee e 134

Cross References
Fittings Cross Reference.........cccocvvvvceve e 138

Part No. 645018



July 2014 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 645018 GTH-4013 5




I July 2014

| Notes

Gm‘e
ATEREX BRAND

6 GTH-4013 Part No. 645018



July 2014

Required Parts

The following parts are required to perform maintenance
procedures as outlined in the GTH-4013EX Operator’s
and Service Manuals.

Parts Stocking List

Manuals

Genie offers the following support documents for these
models:

Title Part No.
Description Part No.  Genie GTH-4013EX - GTH 4017EX - GTH-4514EX
FUBI FIET ..o 07.4501.0057  Operator’s Manual, 1 edition (English)...... 57.0009.0454
) o Service Manual, 1%t edition (English)........... 57.0009.0427
ENgine Ol Filter .ccvveveiei e 638243
Hydrauiic Oil Filter Element...........cccceee 07.0700.0023 p li bb . .
Primary Air Filter Eiement........ccccooviiineeen. 07.4501.0084 art list a reviations
Safety Air Filter Element ........................... 07.4501.0085 ZN Zinc-plated
- . BNFT Reinforced
Oil filter (inside the tank).........cccoviiceernneen. 09.4604.0000 FLNG Flanged
PSNT Heavy type
oC Eye
. PSRT Through-coupling
Used Varnishes CNTF  Hole centre
Description Type
TereX GreY .cccevi ettt RAL 7012
TereX White ....ovviveiieiiiien e, RAL 1013
Terex Matte Black for Cylinders ........ccceevvvuenn, RAL 9005
AUSE Orange......ocvereeeiiieeiiiece et RAL 2004
Mz Imer Orange......ccoovuveeeeurvemniciirenssnenessanneeans RAL 2010
GENIE BIUB ...t
GENIE GrBY..eii ettt
Genie Matte Black for Cylinders.........c.ccceeenene. RAL 9005
Genie
Part No. 645018 GTH-4013



I July 2014

| How To Order Parts

How To Order Parts

Please be prepared with the following information North America
when ordering replacement parts for your Terex Telephone (425) 556-6551

or Genie product: )
Toll Free (877) 367-5606 in U.S.A. and Canada

M Machine model number Fax (425) 556-8659

M Machine serial humber Toll Free Fax (888) 274-6192

B Part number

Part description and quantity Europe

Purchase order number Parts Telephone (31) (165) 519 313

© "Shipto" address Parts Fax (31) (165) 511 148

M Desired method of shipment Australia

B Name and telephone number of the Parts Telephone (61) (7) 3456 4444
authorized distributor in your area Parts Fax (61) (7) 3456 4466

Use the Service Parts Fax Order Form onthe South A .

next page and fax your crder to our Parts ou merica

Departmert. Parts Telephone (55) (11) 4082 5600
) Parts Fax (55) (11) 4082 5630

If you don't know the name of your authorized

distributor, or if your area is not currently serviced

by an authorized distributor, please call Terex or

Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND

8 GTH-4013 Part No. 645018



July 2014

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 645018

ATEREX BRAND

GTH-4013



I 100 Cab and Control Place Unit

July 2014

101.1 604994 Cab

10

135
RS

46 45 44 43

Ganie

73637 |

GTH-4013

Part No. 645018



July 2014

100 Cab and Control Place Unit

Item Part No. Description Qty. |Item
1 0707400066 ELEMENTAIR FILTER.....ccooovvveern... 1 41
2 07.07400067 FILTER,COVER.....oo.comorrreerreerree 1 42
3 07.0740.0068 Ball-GHD......ovveeeroeeeeeeeseeeeeseseeee. 2 43
4 O7.07400069 S€al.....ovveooooeeeosoeeeeoeeeeeeeeeseseeion 1 44
5 07.07400070 HOSE GUIDE........oo..oommmrrerrorereeren. 1 45
6 07.07400026 WASHER......ooooomrooeeoooroeeeessroeenns 12 46
7 O7.07400071 SCREW..ooveooooveeosseeeoeeeeereesoeee 18 47
8  07.07400072 MOTORWIPER.........commmrrerremrrrerien 1 48
9 07.0740.0073 GIaSS.. .. ovveeooeeeeesoeeeeeeseseesesserenns 1 49
10 O7.0740.0074 GIASS....orveeoreeeeoeseeeeeeeseseesesseeseons 1 50
11 0707400246 GlaSS...cceeviiiiiiieieeeeeeeieieiieeeececciiininns 1 51
12 07.07400052 SEAL,ADHESIVE........coooovcoim.. 15 52
13 07.07400076 HANDLE.......oo..omoooeeoeoeerereeseeeeren 2 53
14 O7.07400217 PLUG..ovecooooveeoeeeeereereeesseseessseeseen 2 54
15 07.0740.0078 HINGE.. . vveeoroeeeeeeeeeeeeseeeesesseeee 2 55
16 O7.0740.0079 SCIW...ovveooooveeeeeeeeeeseeeeseseeseeeseee 7 56
17 O7.07400046 StOP NUL..orrovverreerreroeemeeeeeseeeeseseen 7 57
18  07.07400014 NUT,PROTECTION......oooormrvvreer.. 7
19 07.0740.0080 RUDDET.......oovveeeoeeeereeeeeeeeeeeeeeee 2 58
20 O7.0740008L WAShET.......ovvveeereeeeeseerereessreieeeee 3 99
21 07.07400082 COVER,SPEAKER........cccommmrcrmirrer. 2 60
22 O7.07400083 SCIW......oooveeeeeereeeeseeeeseseeseieseee 8 61
23 07.07400084 DOME LIGHT....ovveomrovvereeereereenien 1 62
24 O7.0740.0064 SCIEW...ovvooovveeeeeeeeeeeeseeseressseerseenens 2 63
25 O7.07400085 GLASS, TOP.....oovvoomroveereeereeereniee 1 64
26 O7.07400000 RUDDE.......ovvecooooeeeeeeeeereeeseeeeeenne 3 65
27 07.0740.0086 RUDDET........vveoooeeeeeeeeeseeeeeseeeeeeee 1 66
28 O7.07400082 WAShET.......oovvoooreeeesseeeeseseeseeeeseee 1 67
29  07.07400087 FRONT GLASS.....ccooovvvormomrrerreenen 1 68
30 07.0740.0088 WIPER ARM.....o.covoverooveesererseneen: 1 69
31 07.07400089 WIPER BLADE........cooovveosivrrerreieee 1 70
32  07.0740.0090 Through Coupling.........cccvvveerrnnnen.. 1 7
33 O7.0740009L GASKET ... mmvveoorooeeseeeeeesesseseenn, 15 72
34 O7.07400092 LOCK....ovvecrooeeeeeeeeeeeeeseeeeeeeseseeseseee 1 73
35  07.0740.0012 WASHER........comveemroeeosoeererressree 16 74
36  07.0740.0093 Storage PocKet.........ccccvcvvveriiveennnen. 1 75
37 O7.07400094 SCIW.......oooveeoeeeeeereseeeeeeesesreeeseee 4 76
38  07.0740.0095 SCIrEW....cceeevvuieeieiiiieeiiiiieeeiiiieeeeeanns 4
39 O7.07400096 StOP NUL.....ovveoooveeeeroeeereseeeeeeereee 2
40  07.07400097 MIRROR,COMPLETE.........cccoov.... 2

Genie

Part No. 645018 GTH-4013

101.1 604994 Cab

Part No. Description Qty.
07.0740.0098 TanK........cccoveiiieranieeniie e 1
07.0740.0099 GlaSS.....cocueeeiiiiieiiiiieiieie e 1
07.0740.0100 StOP....eervieriierieerireeniee e siee e 1
07.0740.0101 GUAI.....cceivrieriiieiiieeeniieeeseee e 1
07.0740.0102 WaSher........ccocveeiiiiiiiiiieniee e 1
07.0740.0103 NUL..eeiueeiiieiieeiee e 1
07.0740.0104 DOOr StOP..ceiieieeeeeeeiirieieininiieninees 1
07.0740.0105 SCREW,TE M6X30.......ccccecuverrunennn 3
07.0740.0106 GASKET,RUBBER............ccccvuernnee. 1
07.0740.0028 HEX HEAD CAP.....ccccccovverireienn 6
07.0740.0006 WASHER 6.4X12........cccocvvviinrennnne 10
07.0740.0005 STOP NUT.....ccciiiriiiiieniieiiienieennes 3
07.0740.0107 Frame@......ccceeiiuieeeniieeeieeeenieeesienens 1
07.0740.0178 SUPPOIt..cciiiiiiiiiiiieieieieieiiisieiiinines 1
07.0740.0114 LOCK....cutieiiiieiiee et 1
07.0740.0115 Bracket........cccceevvevieeeeniieeniineseeennn 1
0707400116 SCREW,FE TGS T M6X25 UNI

ZN ittt 4
07.0740.0117 WaSher.....ccccocveeiiiieeeie e 4
07.0740.0247  Kileeeooeieeiiieeeiiee e 1
07.0740.0202 MIRROR,COMPLETE...........ccu.... 1
07.0740.0157 Wiper Blade...........ccccevivvienineennnnenn. 1
07.0740.0158 Wiper MOtOr..........cceeeeeniiieeeeeniiieeee. 1
07.0740.0210 RuUbbDEr.....cccviiiiiiiiiiiei e, 1
07.0740.0211 SPACET....coieiiiiiiiieeeeeireee e 1
07.0740.0212  SCIEW.....cevriieieeiiieiiiiiiiiiiinieeeeees 2
07.0740.0213 BUShING.......cceeiiiiiiiieieeiiiiieee e 2
07.0740.0214 Rubber.......ccccoiiiiiiii, 2
07.0740.0035 RUDDETr......cceiiiiiiiiiiieeeeee e, 2
07.0740.0215 SPACEI....cccceeiiiiieiiiiiiieiieiirireninnens 2
07.0740.0156 WIPER ARM......ccoiiieeeiiiieriine e 1
07.0740.0200  Kil..ooovieiiieeiiiee e 1
07.0740.0156 WIPER ARM.....c.ccoiiiiiiiiieniieeiieenn 1
07.0740.0163 SCIEW....ccevivieeeaaaaeieieaeaeeiiiieeeeeeees 2
07.0740.0117 BUShING........oveiiiieiiieeeiie e 2
07.07400248 WIPER BLADE............cccooiiiiiiiiinnans 1
07.0740.0016 WASHER 6.5X18........cccccevvvereennnee. 2

11



I 100 Cab and Control Place Unit

July 2014

102.1 604995 Cab

ATEREX BRAND

12

GTH-4013

56 59 6‘3 27 9 1J5

\

AR
\

50

49

Part No. 645018



July 2014 100 Cab and Control Place Unit |
102.1 604995 Cab
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707400000 PiN....ccccoiriiiniiniieniieieenne e 3 41  07.0740.0063 WaSher........ccccoeriiiiieiiiiiiciieeieee 2
2 07.0740.0001 SPlit Pin....ccoverririeriieiienrienienreeee 3 42  07.07400128 SCREW,KN TC 4.2X9.5 ZN............. 4
3 07.07400002 Grease Nipple.......ccccoviveiiiieeiiieenns 3 43  07.07400009 RuUbDEr.......oooiiiiiiiiiie e 1
4 0707400003 SeaLt.....ccciiviiiuieriiaiienieeniee e 1 44 07.0740.0060 SCrEW......eocoviereerrierieeeieenireenseenineas 1
5  07.0740.0004 SCIeW.......cceeviervieriierireeniirireenenennes 2 45  07.0740.023L PlUQ...cciiiiiiiiiiiiiienienree e 1
6  07.07400005 STOP NUT...cccooiirriiiiinniienieenieeens 2 46 07.0740.0062 WaSher........ccoeviiiniieiieiniie e 1
7 0707400006 WASHER 6.4X12.......ccccecvvenvenneann 2 47 07.0740.0027 CAP...ooiiiiiiiiie e 4
8  07.0740.0007 SCIeW.......ceevueervieriierrieriirineenenannes 4 48  07.07400028 HEX HEAD CAP......ccccevvriirieniennen. 2
9 07.0740.0275 SCIEW......ceeieiuiiiininiiiieeieieeeeeaeaeae e 4 49  07.0740.0250 Lower DOOL..........cocoveeeiiiiiiiininirinnes 1
10  07.0740.0274 CoOAtING...cciiiurieeeeiiiiieae e riieeee e 1 50 07.07400277 Upper Door Complete............ccueuueee. 1
11 07.0740.0010 SUPPOIt....cceevierrieniierrieriieeiee e 1 51  07.07400029 HANDLE.......cccooiiiiniiniiiiiiiiiene 1
12 07.07400011 SCrEW......ociveerueeiieeiirierieesieesinesnieees 2 52 07.0740.0030 LOCK,DOOR.......cccecuerriiriiierieniins 1
13 0707400012 WASHER........ccccoviiiiniiiiciiee 4 53  07.07400228 RUDDEr.......ccccooviiiiiiiiiiiiiiieee 6
14 07.07400013 StOp NUL.....ccoceiriiiiieriienieesieeniees 2 54 07.07400227 SCrEW......ccroviivieeriraiiienieeiriesreeineees 2
15 07.07400014 NUT,PROTECTION.........cceevurrrunnnne 8 55  07.07400047 Label......ccccooeeriiiiiiiiiieiiiiiiesieene 1
16  07.07400015 BUMP STOPRUBBER.................... 1 56  07.07400041 GLASS.......cccooiiiiiiiieeeee e 1
17 0707400016 WASHER 6.5X18......cccceivvriuinnninns 2 56  07.07400279 GLASS.......ccocoiiiiiiieiiee e 1
18  07.07400017 NUL....oiiiiiiieieniee e 1 57 07.07030125 KEY ONLY, SWITCH/IGNITION......1
19  07.0740.0018 NON-SKID TREAD..........ccccecurnnne. 0,7 58  07.07400230 Se€al.....cccsiiiiieiiiiiienie e 1
20 07.0740.0235 Rubber Platform.........ccccccevinirnnnen 1 59  07.0740.0229 Reinforcement...........cccocvevvueeennnnn. 1
21  07.07400020 ROOF COVERING.........cccevvueerunenne 1 61  07.0740.0223 WaASher......cccoouemiiiiiiieniiiiieseeiee e 6
22 07.07400021 COVERING.......cccceerierrieniiiiieenieens 1 62  07.07400272 HANDLE.......ccccoiiiiiiniiciiieieee 1
23 07.0740.0022 Adhesive Profile..........ccccvvevveeiiinnnn. 1 63  07.07400276 HiNQE....cceoeiiiiiiiiee et 2
24 07.07400054 Stop Belt.......cccoovviiiiiiieeiiiiieeniee 1
25  07.0740.0024 SUPPOIT....ccumiiiiririiiiiiieieireeee e e e e e e 1
26 07.07400025 SCrEW......ccovviirieereraiienneeiniesnesineenes 2
27 0707400026 WASHER.........coooiiiiiniiiiiieiienine 6
28  07.07400048 GASKET,HANDLE..........cccecvvrinnnne 1
29  07.07400049 GASKET,HANDLE..........cccevcvvrinnrne 1
30  07.07400050 HANDLE......cccccoiiiiiniiiiiiiicenie e 1
31 07.07400051 DOOR LOCK........ccoouemirieriiiireeninens 1
32 07.07400052 SEAL,ADHESIVE..........ccccevcurennen. 3,5
33 07.07400273 Panel......ccccceviiniiiiiiiiieeiieeeenee 1
34 07.07400035 BUSNING......cccoeiiiiiiiiiiiiiiiiiieee e 1
35  07.0740.0055 BUShING.......cceveriiiiiiieiiieesiece 1
36  07.07400249 Frame......ccccooemiuieneiniieeniieeiee e 1
37 07.07400236 KIT,SUNSHIELD CURTAIN............. 1
38  07.0740.0058 SEAL,DOOR......cccciiiimiiinriiriiianieens 1
39  07.0740.0059 SCrEW......cerviirieerieeaiieniieanieesneanieenes 2
40  07.0740.0061 NUL.....oiiiieriieieeniiieiie e 2
Genie
Part No. 645018 GTH-4013 13



I 100 Cab and Control Place Unit

July 2014

103.1 604996 Dashboard

14

Genie
GTH-4013

Part No. 645018



July 2014 100 Cab and Control Place Unit |
103.1 604996 Dashboard
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707400139 Dashboard...........cccccoevivrrvererunene. 1 40  07.0740.0042 SCIEW.......ooeoveeeeeeeeeseseereeeeeeseeseeneeeen 2
2 0707400140 Dashboard...........ccccceovoivicsrenuans 1 41  07.07400012 WASHER........cooiiiiiieeserirsrnins 2
3 0707400141 LOCK...ccciiiiurrirrieiieeeieeieeeeee e e 1 42  56.0016.0032 Control Lever.......cccccoeeeeeieeeeerievennnnn. 1
4 0707400142 COVEl....cooveieoeeeeeeeseeeeeeeseeeeeereeen 1 43 07.07410017 CAP-r.vieieeieeeeeeeeeeeeeeeeeeseeserens 1
5 0707400116 SCREW,FE TGS T M6X25 UNI 44 07.07410019 CaAP...vivireereeeireeeeeeeeerereeeseenenes 1
IN-ciin s 28 45 0707030019 PILOT LIGHT/LAMP........vvvororrvee... 1
6 0707400117 WASHEr.....covoeeeeeeeeeeeseeeeee 28 46 0707080532 CONTACT........... . 1
7 0707400037 WaSREr......ooovvvveiiiiiiniians 3 47 O7.07410009 SElECON...o.v..cooooreveeeeeeeeeeeereseseenee 1
8 0707400143 COVER,RADIO HOUSING.............. 1 48 0707030532 CONTACT ooooomoooeeeeroeeeeeseesesesseeenn, 2
9 0707400144 SCrEW.......ovvovvvviiniiniisrinenennas 3 49 0707030534 CONMAC...... ov.covoveeesroeeesesseeeeesseee 5
10 0707400145 WASREr......ooovvvvviiiiiviiniriins 3 50  07.07030533 CONACL. ... mvveeereroseeeeeesseeesereesen 1
11 0946100001 WATER LEVEL,CIRCULAR
BUBBLE ..o 1
12 07.07400154 SPriNG...ooveeeeeeeeeeeeeseerereeereeeeen. 3
13 0707030035 GLASS/PILOT LIGHT.....ccvcveuenn. 1
14 0707030419 SWItCh........ooovovereeseereereseeeeeeereneeen. 2
15  07.07030417 SPEED LEVER......cocoooiceeeiieeienn. 1
16 0707030418 LIGHT SWITCH LEVER.................. 1
17 0707030420 KEY ....ocoooivoeoieoreirseeseerereeeseesennen 1
18  07.07030017 PILOT LIGHT/GLASS.......ccceeuvn..... 1
19 07.0703.0441 Emergency Button..............cccoeenn. 1
20 07.07030489 PlUG.....coiviereieeieseereeereseeseeenenen. 1
21 0707410018 Handle........ococovoioeeeeeeeeeeeeeeeenn, 1
22 0707030423 COVER,DASH.....cccoociveivvieirernenn. 5
23 0707400062 RIVEL.......oocivieivereseerereeeseeeereneeen. 3
24 0707400152 KNOB.....oooioieeeeeeeeeeeeeeeeeeen, 1
25 0707400206 SCIEW........coovieeeeeeeeeeeereseseeseenenes 4
26 0707030421 2 KEYS & SWITCH.....cocovevvrerennn 1
27 0707030419 SWItCH.......ooveiveeieeeeeeeeeeeeeeeen. 1
28 07.07030581 PaN€l......ccccoivoieieeeeeeeeeeseeserersean, 1
29 0707410010 CAP.....oooovieeieeieseseeeeeeeeeereeeen. 1
30 0707410011 PUSH BUTTON......ccccocioiirieerennn. 3
31 0707410012 PUSh BUON.......ccocovivreereiererean, 1
32 0707410014 ProtecCtioN....ccccceeeeeeeeeeeeeeeeeeeeeeieneenn, 1
33  07.0703.0034 Switch COVer........ccccvvvrvivreierereeeeenn. 1
34 0707400234 LOCK.....coiieoieeieeseeeeeeeeeeeeeeeenen. 1
35  07.0740.0208 SUPPOIT.....ceeeiriiurrieieeiiirieieeenaireeeens 1
36  07.07030531 CONAC........comreieerereerererereereenenenn. 1
38 07.07400151 BUSHING........ovoimireereeeeersrsererenen 1
39  07.07400169 RiVEL.....ciivooeeeeeeeeeeeeeeeeeeeeeeeen. 4
Genie
Part No. 645018 GTH-4013 15



I 100 Cab and Control Place Unit

July 2014

104.1 604997 Cab Heater

16

ATEREX BRAND

GTH-4013

4\,
NPy

Part No. 645018



July 2014 100 Cab and Control Place Unit

104.1 604997 Cab Heater

Iltem Part No. Description Qty.
1 0707400119 HEATER,COMPLETE.......cccccvvvnnnnn. 1
2 0707400120 HOSE,AIR.....cccoiieiieiiieiieaiieens 0,75
3 0707400120 HOSE,AIR.....ccooeeiireiciieeeeees 0,65
4 0707400120 HOSEAIR....cccovvriiiiieeeeeeeeeeeeee 1,55
5 0707400120 HOSE,AIR.....ccccooieiieiiieiieeieens 0,33
6 0707400120 HOSE,AIR.....ccooiiiiricieeee e 0,32
7 0707400120 HOSE,AIR......ooiiiiieeicieee e, 0,4
8 0707400121 3-WAY FITTING......ccocvvrrvrrieieienrannnn. 1
9 0707400122 PIPE,HEATER 0.6X0.9................. 6.0
10 07.07400122 PIPE,HEATER 0.6X0.9................. 0,8
11 0707400122 PIPE,HEATER 0.6X0.9................. 5.0
12 0707400123 MEB HOSE CLAMP,19X28............. 4
13 0707400124 SCREW,KN TC 3.5X16 ZN.............. 4
14 0707400125 AIR INLET,D76...cccccccvvveiiiininiiininnn. 5
15 0707400126 REDUCER,D48.5.......ccccevvvvvvnnnnnn. 5
16 0707400127 CLAMPHOSE,MEB,40-60 H12....... 8
17 0707400128 SCREW,KN TC 4.2X9.5 ZN............. 2
18 0707400129 AIR INLET....ccoiiiiiieiiieeiiiiieie e 1
19 0707400006 WASHER 6.4X12......cccovvvvviiiieeaannns 1
20 07.0740.0005 STOP NUT....ccooiiiviririiiiiiiiieieieeeeeenns 1
21  07.07400028 HEX HEAD CAP....cccovvvriiiiieieeeenens 1
22 0707400130 KNOB.......ccoiiiiiviiiieie e, 1
23 0707400219 NAME PLATE......cccoiiimmriririiieiiiennnnn 1
24 0707400118 SCREW....cooovviiiiiiiieiiiiciie e 2
25 0707400016 WASHER 6.5X18.......ccccvvviiinieeennnns 2
26 0707400132 BRACKET,SUPPORT.....c.cccccvvvrrnnnn. 1
27 0707400012 WASHER......cccooiiiiiiiiiiiieeeeeee, 2
28 0707400071 SCREW....cooovviiiiiiiiiiiiiiieee e 2
29 0707400133 GROMMET,RUBBER D31............... 2
30 0707400218 WATER TARPD16 C/POMELLO........ 1
31 0406000196 ADAPTER,REDUCTION,HOSE...... 1
32 04.0600.0197 Pipe Fitting.........ccoovveeeiiiiiieeeesiiinenn. 2
33  04.0227.0068 CLAMP,22/32......cccuvvvvvvreiiieniaeaaaaaann, 2
34 0406000195 Pipe Fitting......cccoovovvvveeerreresereenans 2
Genie

Part No. 645018 GTH-4013



I 100 Cab and Control Place Unit

July 2014

105.1 605009 Overload Warning System

18

Genie

ATEREX BRAND

GTH-4013

Part No. 645018



July 2014

100 Cab and Control Place Unit

105.1 605009 Overload Warning System

Iltem Part No. Description Qty.
1 56.0016.0021 DiSPlay....ccccmivreeiemiiiiiiiieeiiiiiieeeeene 1
2 0908020017 LOAD CELL...cccocorrrrririririiiiieieieneenn, 1
3 0100010357 SCREW,TE,M10X35 UNI 8.8 ZN.....2
4 0100310056 WASHER,D10 UNI 6592 ZN........... 2
5 5506020144 Wiring Harness.......c..cccecvveveenrnnnnn. 1
6 5109023400 GUArd......ccvvveeieiiiiieeeeeiiiieee e e 1
7 0100010604 SCREW....coooiiiiiiiiieee e 2
8 0140320006 WASHER,SPRING,D14 ZN............. 2
9 0100010156 SCREW,TE,M6X20 UNI 8.8 ZN...... 2
10 0140320002 WASHER,SPRING,D6 ZN............... 2
Genie
Part No. 645018 GTH-4013 19



I 100 Cab and Control Place Unit

July 2014

106.1 605010 Instruments and Lights Panel

Genie
20 GTH-4013

Part No. 645018



100 Cab and Control Place Unit

July 2014
Iltem Part No.
1 56.0017.0003
2 07.0703.0434
3 07.0703.0431
4 07.0703.0432
5 07.0703.0435
6  07.0703.0010
7  07.0703.0423
8  07.0703.0032
9 07.0703.0572
10  07.0703.0029
11 07.07030125
12 07.0703.0614
13 07.0703.04%4
14  07.0703.0425
15  07.0703.0440
16  07.0703.0430
17  07.0703.0007
18 07.0703.0429
19 638226
20 07.0703.0576

Description

SWITCH..ooiiiiiiiiiiic,
PILOT LIGHT/GLASS................
COVER,DASH.......cceeiviiiine
PILOT LIGHT ...
SWITCH. .o
IGNITION SWITCH W/TWO

KEY ONLY, SWITCH/IGNITION
Control Panel..........ccccccvvveeenn...

SWITCH,STEERING MODE.....

SWITCH,SELECTOR,3
POSITION.....ccccoiiiiiii

Dash Board...........cccvvvvvvveeennenen.

106.1 605010 Instruments and Lights Panel

Ganie

Part No. 645018

GTH-4013

21



I 200 Frame Unit

July 2014

201.1 604980 Rear Frame Unit

22

Genie
GTH-4013

Part No. 645018



July 2014 200 Frame Unit |
201.1 604980 Rear Frame Unit
Iltem Part No. Description Qty.
1 5110003400 LaSt......cuummimeieiiiiiiaiaeeaeeaeseeeseiiinins 1
2 0140060011 SCREW.....oooiiiiiiiiiieie e 2
3 01.0001.0037 StOP NUL......coeeirrirrireeeiiirreeee e 2
4 014001.0058 SCIEW.....ccceeeeeeeeairiiiiaiiininininenenneeees 4
5 01.0023.0055 NUT,STOPM10 UNI 7473 6S ZN.....2
6 0140320009 SPRING WASHER.........ccccccvvvvennnnn. 4
7 0100310061 WASHER,D20 UNI 6592 ZN........... 4
8  51.0800.2700 HOOK.....coevirrieeiiiiiiieee e 1
9 5400040000 PiN..ccciiiiiiiiiiiiieeeeiiiiee e 1
10 01.0001.0703 SCREW,TE,M16X35.........ccccvvvmrnnnn 2
11 0140320007 WASHER,SPRING,D16 ZN............. 2
12 5108095700 Limit SWitCh.......ccceevviiiieneeiiiiiieeenn 1
13 09.0803.0026 SPRING SPLIT PIN,WIRE,DA4......... 1
14 5100025400 LOCK......coioiiiiiiiiiiiie e 1
15 09.0803.0360 LATCH....cooviiiiiiiiiiiiiiiiiiiiiiieieeee 1
Latch
16  51.0808.9500 SUPPOIt....ceeieieiiiiiiiaeeeeaaiieiiieieiiens 1
17 0946700001 ISOLATOR,VIBRATION.........ccceeen.. 2
18  51.0804.8700 SUPPOIt....ccoviurieeieeiiiiiieeeercrreeeee e 1
19  51.0808.9400 SUPPOIt....ceeieiiiiiiiiiaeeaaaaaieseieainens 1
20  09.0803.0087 FOIK....ccoeviueieiiiiiieiiiee e 2
21 0100310059 WASHER,D16 UNI 6592 ZN........... 2
22 0100010306 SCREW,TE M10X60 UNI 8.8 ZN.....2
23  01.0031.0301 WASHER,D10 UNI 6593 ZN........... 4
24 0908030395 HiNQE......coieiiiiiiiiiaaaiiiiiee e e 2
25  09.0803.0419 KEY.....ooeiiiiiiiiiiiieriierrr e 1
Genie
Part No. 645018 GTH-4013 23



I 200 Frame Unit July 2014

202.1 604981 Hydraulic System - Axle Levelling

2}2 2‘1 22

P /
/

L

[

.
\ ‘\ pos. 7
v oA

AN

[/

{

ol
17 4 19 20 21

7
|
|
|
|
|
|

7,

e
o
/
/
|
|
|
|
|
|
|
|
|
|
|
|
\
\
\

w T~y

Genie
24 GTH-4013 Part No. 645018




July 2014

200 Frame Unit

Iltem

N o o0 WN P

oo

10

11
12
13
14
15
16
17
18
19

20
21
22
23
24
25
26

Part No.

04.4236.0055
07.0741.0001
07.0741.0000
01.4032.0003
01.0031.0055
07.0741.0015
01.0001.0254

04.0607.0145
04.0605.0309
04.0605.0351

07.0741.0033
07.0741.0032
04.4210.0006
04.0607.0114
04.0605.0554
04.0607.0167
01.0003.0208
01.4001.0026
04.4239.0007

53.0600.1200
02.0117.0101
07.0721.0101
07.4529.0108
51.0902.3800
01.4032.0002
07.0741.0031

202.1 604981 Hydraulic System - Axle Levelling

Description Qty.
Control Valve.........cccceeeeiiiiieiiennns 1
ValVe....oiiiiiiiiiii e 1
S0olenoid........eveiiiiiiiiee e 6
WASHER,SPRING,D8 ZN............... 6
WASHER,D8 UNI 6592 ZN............. 2
JoINt Kite.oeoiiiiiiiieeeeee e 1
Screw TE M8 X 20 UNI 5739 8.8

4 SRS 2
Pipe Fitting........ccooeeeeiiiiiiieee e, 2
Flexible Hose........cccccovviiiiieerie. 1
HOSE,FLEXIBLE,R2X2
1/2LG.1800......cceeeeiereeiiieeeniee e 1
Washer......ccooeeiiieei e 1
PlUG o 1
PRESSURE TUBE.........cccccccvvennee. 1
FITTING,3/8 BSP X 9/168 ORFS.....2
Flexible Hose.......cccccoiviiiiiieie, 2
FITTING,1/2 BSP X 9/16 ORFS......2
SCREW, TCEI,M8X40 UNI 8.82N.....4
SCREW,TE,M6X10 UNI 8.8 ZN......2
HOLDING VALVE / SWAY
CYLINDER.......cocoveiiiieeiinn
Swaying Cylinder..........cceceveveeeinnns
GREASE ZERK,1/8".......cccoveiiiieene 2
BUSNING.....ooeiiiiiiii 2
Joint Kite..oooovieeiieeec e 1
GUAI...coiiiiiei e 1
WASHER,SPRING,D6 ZN............... 2
Bracket.........cocceviieeiniiiiiiiee 2

Part No. 645018

GTH-4013

Ganie

25



July 2014

I 200 Frame Unit
203.1 604982 Hydraulic System - Axle Locking

Tav 605007 | . ——"" /
pos. 47 !

N

—
e,

Part No. 645018

Ganie

GTH-4013

26



July 2014 200 Frame Unit |
203.1 604982 Hydraulic System - Axle Locking
Iltem Part No. Description Qty.
1 5307000300 Cylinder......ccoooeiiiiiiiiiieeiiiieeeeeeis 1
2 0745290093 GASKET KIT...oiiiiieieeiiiieeeeesiirieee 1
3 628924 BUShING....cooiiiieiiieic e 2
4 0201170101 GREASE ZERK,1/8"........cccvvveernnns 2
5 03.0000.0008 Ball JOINt.......cccocvverviririerrieniienreenee 1
6 04.0607.0114 FITTING,3/8 BSP X 9/168 ORFS.....1
7 0406050543 Flexible Hose........ccccooviiiieieiniiinn. 1
8 0140060001 SCREW,TSPEI,M6X16 UNI 10.9
ZN.ooiiiiiiiiiii 2
9 5109016700 COVER,VALVE PROTECTION........ 1
10 0442400024 VALVE,CB (53.0700.0303).............. 2
11 0442400025 COIL (53.0700.0303).......ccccvveverneenn 2
12 04.0600.0092 SCREW,BLEEDER M8X1.25.......... 1
13 09.0803.0012 SPRING WASHER,DG..................... 2
Genie
Part No. 645018 GTH-4013 27



I 200 Frame Unit

July 2014

204.1 604983 Hydraulic System - Stabilizer

8 16 7 14 10

ATEREX BRAND

28 GTH-4013

Part No. 645018



July 2014 200 Frame Unit |
204.1 604983 Hydraulic System - Stabilizer
Iltem Part No. Description Qty.
51.0500.1200 Stabilizer.........cocoveieiiiiiiiieieeeee. 2
2 51.0500.1300 ENG...ccccociiiiiieiiiiiiesieeieesieenieeseieens 2
Base
3 5400000096 PiN...ccccoiiiiiiiiiiieeiiiiee e 4
4 0100010308 SCREW,TE,M10X70 UNI 8.8 ZN.....2
5 5400000097 PiN..cccciiieiiiiiiiee e 2
6 5400000098 PiN...cccciiiiiiiiiiieeeiiiiiee e 2
7 0908010000 BUSHING/EAR-RING.................... 16
8 5308001400 Cylinder.......ccccvuvveeeeiiiirieiieeiiirineaennn 1
9 0745290106 SEAL KIT....ooiiiiiiiiiiiiiiieiieieeeeeeee e 2
10 0402140035 DRILLED SCREW......cccccoceeviieeennnns 4
11  044239.0007 HOLDING VALVE / SWAY
CYLINDER......ccvtiviiiiiiiiieieieceaee 2
12 0100230055 NUT,STOPM10 UNI 7473 6S 2ZN.....2
13  04.0607.0117 FITTING,3/8 BSP X 11/16 ORFS.....4
14 0604420103 WASHER,BRASS............ccceviviiinnne 8
15 04.0605.0555 Flexible HOSE.......cccoviiiierieniiiiennn. 4
16 020117.0101 GREASE ZERK,1/8".............c.connn. 4
17  53.0800.1500 Cylinder......ccccceeiviiiiiieeeiiiiiereeeeins 1
Genie
Part No. 645018 GTH-4013 29



200 Frame Unit

July 2014

205.1 605012 Frame - Left Side

10 3? 19

Ganie

30

GTH-4013

o) A

\ ’ N 28 27 28 48
, \ | )
4] \\\ \\ N \\\ ) / K\ }

AN A \
|l \f \ B
mwiis o 7

Part No. 645018



July 2014

200 Frame Unit

Item Part No. Description Qty. |Item
1 5101109000 Basic Frame........ccccouovieiierniiinennannn. 1 41
2 09.0803.0178 MUD-GUARD RH.......c..ccoouvveniiinans 1 42
3 5108051600 Rear Support 43
4  51.0809.3400 Front Support 44
5 09.0803.0408 Left Mud-Guard..........ccccervvveriuneenne 1 45
6 01.0001.0304 SCREW,TE,M10X50 UNI 8.8 ZN.....2 46
7 0946610014 TANK CAP....cciieiieeee e 1 47
8 5108089000 Ladder......ccccceerviimrieeeiiieeeiieeenines 1 48
9 5106004500 Diesel Oil Tank........ccccooecvveveeeriinnenn. 1

10 5100023100 GUAT.....cceivieeriireriireeniieeeneeeeseeens 1
11 5600130001 Fuel Gauge..............
12 09.0803.0352 SPRING CLIP,M8
13 0100010564 SCREW,TE,M14X130 UNI 8.8 ZN...1
14 0100230057 NUT,STOPM14 UNI 7473 6S ZN.....5
15  540003.0033 PiN..ccciiiiiieeiiieeeiiie e e seeeesiee e 1
16 01.0023.0060 NUT,STOPM20 UNI 7473 6S ZN.....8
17 0100310061 WASHER,D20 UNI 6592 ZN........... 8
18 0140010001 SCREW....ccccoiiiveiiiieeniireeiieee e 8
19 01.4001.0078 SCREW,FL,TE,M8X20 8.8 ZN........ 6
20 0100010657 SCREW.......ceocuviiriieeiiiee e 4
21 0140230000 NUT,STOPM22 UNI 7473 6S ZN.....4
22 0100010017 SCIEW......ceeiiueeeenierearreeeiieeeenneeeesnnens 2
23 01.0031.0301 WASHER,D10 UNI 6593 ZN........... 2
24 0100230055 NUT,STOPM10 UNI 7473 6S

4 TSR 10
25 0604420103 WASHER,BRASS.........ccccevvvvrennnn. 1
26 0402200055 PLUG,1/2 BSP.......cccoovvivireniiiennnn 1
27 0140010110 SCrEW......ceeiiueeeesereesreeesieeeenneeeesnnnas 2
28 0908030012 SPRING WASHER,D6..................... 6
29  01.0031.0058 WASHER,D14 UNI 6592 ZN........... 4
30 0100310054 WASHER,D6 UNI 6592 ZN............. 6
31 01.0023.0053 NUT,STOPM6 UNI 7473 6S ZN......6
32 0140310003 WASHER,D12 UNI 6593 ZN........... 2
33 0100310056 WASHER,D10 UNI 6592 ZN........... 4
34 0100011493 SCREW,TE,M14X45 UNI 8.8 ZN.....4
36 0100010356 SCREW,TE,M10X30 UNI 8.8 ZN.....8
37 0946700006 INSULATOR.......ccceeriureriiiieenieeenneens 4
38  01.0001.0314 SCREW.....ccceeiiiviiiiieeaiiee e 2
39 5109023200 CaSING..cieiiiiieriirierirreenireesieeenieeens 1
40 54.0100.0020 ProtecCtion..........ccccceeeeeiiiieereesinnnnnn. 1

Genie
Part No. 645018 GTH-4013

205.1 605012 Frame - Left Side

Part No.

01.0031.0059
54.0000.0157
54.0000.0155
51.0806.7400
51.0800.0400
01.4001.0000
01.0031.0062
01.4006.0011

Description

31



I 200 Frame Unit July 2014

206.1 605013 Frame - Right Side (to serial number 16401)

\ AN 4\[] 83334 8 2\6

N

L\ f

Ganie

32 GTH-4013 Part No. 645018



July 2014

200 Frame Unit

206.1 605013 Frame - Right Side (to serial number 16401)

Item Part No. Description Qty. |Item
1 5108051600 Rear SUPPOIt......ccccoririeieeeeninirinnnnns 1 38
2 09.0803.0177 MUD-GUARD RH......cccecvviniirrienn 1 39
3 51.0809.3100 Front SUPPOrt......ccccceerrvvrreerernrirnnnn. 1 40
4 09.0803.0407 Right Mud-Guard.............cccuveveernnnns 1 41
5 0140010110 SCIEW......cocveriruieiiiiiirriiesiniiessinineans 2 42
6 09.08030012 SPRING WASHER,DG.................... 6 43
7 0100230053 NUT,STOPM6 UNI 7473 6S ZN......6 44
8 01.0031.0301 WASHER,D10 UNI 6593 ZN......... 18 45
9 0100010466 Screw TE M8 X 50 UNI 5739 8.8 46

ZN it 6
10 01.0001.1493 SCREW,TE,M14X45 UNI 8.8 ZN.....4
11 01.0031.0058 WASHER,D14 UNI 6592 ZN........... 4
12 01.0023.0057 NUT,STOPM14 UNI 7473 6S ZN.....4
13 5109024400 GUAN.......ccceemueeririiiieniieaiieneeenneees 1
14 5400000155 PiN..ccociiiiiiiiiiieiiiesenree e 1
15 5511006800 GUAI......cccviirrireerreieeiieeeneeee e 1
16 5108085100 CONNECLION.....cceeiiiiuiiieieariiiieieaeenis 1
17 5400000157 PiN.eciiciiiiiiiiiiieniceneesee e 1
18  07.0740.0050 HANDLE..........ccoceiimiiiniiicneeeeieenn 1
19 0707400192 LOCK,ENGINE COVER.................. 1
20 01.0001.1465 Screw TE M8 X 40 UNI 5739 8.8

ZN. it 6
21 01.0031.0055 WASHER,D8 UNI 6592 ZN............. 4
22 0140230000 NUT,STOPM22 UNI 7473 6S ZN.....4
23 0100230054 NUT,M8 UNI 7473 6S ZN.............. 12
24 5109024500 Grate......cccccovveerireierireeenireeenree e 1
25 0908030352 SPRING CLIPMS........ccccovvrreeninrnns 6
26 0100230055 NUT,STOPM10 UNI 7473 6S ZN.....9
27  01.0001.0257 Screw TE M8 X 30 UNI 5739 8.8

ZN it 2
28  01.0001.0078 SCrEW......ccrviirieerirraiienneaneesnennneenes 2
29 0140010078 SCREW,FL,TE,M8X20 8.8 ZN........ 6
30  07.0740.0100 PiN.cccciiiiiiiiiiiiiee e 1
31  51.0808.3100 SUPPOIT....cuumviiiriririiiiieiririreeeeeeeeaeans 1
32 51.0800.0400 Plate.....cccoocuvieriirieiiiiieniiie e 1
33 5108086900 Support CasiNg.......ccocerrveeerrveennne 1
34 0908030368 HiNGe......ccoeviiimiiiieiiiiiiieeeeeniiieeeeene 1
35 0140010000 SCREW,8.8HCM20-2.5X240Z PT....4
36 5108105300 Bracket...........coccvereeeeiiuiieeeaeniiieenn. 1
37 0100310299 WASHER,D8 UNI 6593 ZN............. 6

Genie
Part No. 645018 GTH-4013

Part No. Description Qty.
01.0001.0039 StOP NUL...cvveeeriiieiiieeesiiee e 7
01.0001.0355 SCREW,TE,M10X25 UNI 8.8 ZN.....2
01.0001.0306 SCREW,TE M10X60 UNI 8.8 ZN.....8
09.0610.0972 Cylinder......ccoouvveeeiiiiiiieieeeiiieeeene 2
01.4032.0004 WASHER,SPRING,D10 ZN............. 2
09.4610.0002 DRIVING MIRROR-REAR VIEW.....1
51.0808.3000 SUPPORT....cccciiiiiieeeiee e 1
01.4006.0011 SCREW......ccoviiiiiiiieiiiiieniieee i 4
01.0031.0054 WASHER,D6 UNI 6592 ZN............. 6
33



I 200 Frame Unit

July 2014

207.1 605013 Frame - Right Side (from serial number 16402)

40 83334 8 26
LN

Ganie

34 GTH-4013

Part No. 645018



July 2014

200 Frame Unit

207.1 605013 Frame - Right Side (from serial number 16402)

Item Part No. Description Qty. |Item
1 5108051500 Rear SUPPOIt......ccccoririieeeearinininnnnns 1 38
2 09.0803.0177 MUD-GUARD RH......cccecvviniirrienn 1 39
3 51.0809.3100 Front SUPPOrt......ccccceerrvvrreerernrirnnnn. 1 40
4 09.0803.0407 Right Mud-Guard.............cccuveveernnnns 1 41
5 0140010110 SCIEW......cocveriruieiiiiiirriiesiniiessinineans 2 42
6 09.08030012 SPRING WASHER,DG.................... 6 43
7 0100230053 NUT,STOPM6 UNI 7473 6S ZN......6 44
8 01.0031.0301 WASHER,D10 UNI 6593 ZN......... 18 45
9 0100010466 Screw TE M8 X 50 UNI 5739 8.8 46

ZN it 6 47
10 01.0001.1493 SCREW,TE,M14X45 UNI 8.8 ZN.....4
11 01.0031.0058 WASHER,D14 UNI 6592 ZN........... 4
12 01.0023.0057 NUT,STOPM14 UNI 7473 6S ZN.....4
13 5109024400 GUAN.......ccceemueeririiiieniieaiieneeenneees 1
14 5400000155 PiN..ccociiiiiiiiiiieiiiesenree e 1
15 5511006800 GUAI......cccviirrireerreieeiieeeneeee e 1
16 5108085100 CONNECLION.....cceeiiiiuiiieieariiiieieaeenis 1
17 5400000157 PiN.eciiciiiiiiiiiiieniceneesee e 1
18  07.0740.0050 HANDLE..........ccoceiimiiiniiicneeeeieenn 1
19 0707400192 LOCK,ENGINE COVER.................. 1
20 01.0001.1465 Screw TE M8 X 40 UNI 5739 8.8

ZN. it 6
21 01.0031.0055 WASHER,D8 UNI 6592 ZN............. 4
22 0140230000 NUT,STOPM22 UNI 7473 6S ZN.....4
23 0100230054 NUT,M8 UNI 7473 6S ZN.............. 12
24 5109024500 Grate......cccccovveerireierireeenireeenree e 1
25 0908030352 SPRING CLIPMS........ccccovvrreeninrnns 6
26 0100230055 NUT,STOPM10 UNI 7473 6S ZN.....9
27  01.0001.0257 Screw TE M8 X 30 UNI 5739 8.8

ZN it 2
28  01.0001.0078 SCrEW......ccrviirieerirraiienneaneesnennneenes 2
29 0140010078 SCREW,FL,TE,M8X20 8.8 ZN........ 6
30  07.0740.0100 PiN.cccciiiiiiiiiiiiiee e 1
31  51.0808.3100 SUPPOIT....cuumviiiriririiiiieiririreeeeeeeeaeans 1
32 51.0800.0400 Plate.....cccoocuvieriirieiiiiieniiie e 1
33 5108086900 Support CasiNg.......ccocerrveeerrveennne 1
34 0908030368 HiNGe......ccoeviiimiiiieiiiiiiieeeeeniiieeeeene 1
35 0140010000 SCREW,8.8HCM20-2.5X240Z PT....4
36 5108105300 Bracket...........coccvereeeeiiuiieeeaeniiieenn. 1
37 0100310299 WASHER,D8 UNI 6593 ZN............. 6

Genie
Part No. 645018 GTH-4013

Part No. Description Qty.
01.0001.0039 StOP NUL...cvveeeriiieiiieeesiiee e 7
01.0001.0355 SCREW,TE,M10X25 UNI 8.8 ZN.....2
01.0001.0306 SCREW,TE M10X60 UNI 8.8 ZN.....8
09.0610.0972 Cylinder......ccoouvveeeiiiiiiieieeeiiieeeene 2
01.4032.0004 WASHER,SPRING,D10 ZN............. 2
09.4610.0002 DRIVING MIRROR-REAR VIEW.....1
51.0808.3000 SUPPORT....cccciiiiiieeeiee e 1
51.08105500 Bracket.........cccovuvveriuveeiniiiiniieeiieenns 1
01.4006.0011 SCREW.......cooiieiiiieeeiiee e 4
01.0031.0054 WASHER,D6 UNI 6592 ZN............. 6
35



I 300 Transmission Unit July 2014

301.1 605003 Hydraulic System - Gearbox

) V \ \\, .....
5# /‘ ?
_ ___ [Tav 605006
1;4 @'// *\1 ONLY FOR SHIFT ON FLY KIT
s ‘

Ganie

36 GTH-4013 Part No. 645018



July 2014

300 Transmission Unit

301.1 605003 Hydraulic System - Gearbox

Iltem Part No. Description Qty.
1 0406050547 Flexible HOSE......ccccooiuvieiieiiiiiieeen. 1
2 0406050545 Flexible HOSE.......cccccvvuveiiiieeiiieenns 1
3 605008 pos.5
4 0442400053 Solenoid Valve...........ccccovviiieiiainnnns 1
5 0406070114 FITTING,3/8 BSP X 9/168 ORFS.....4
6 0406050546 Flexible Hose........ccccovvivieieeniinnnn. 2
7 0406070153 FITTING,M14X1.5 X 9/16 ORFS.....2
8 0100030158 SCREW,TCEI,M6X30 UNI 8.8 ZN....2
9 (07.07280007 COIL,SQUARE SOLENOID............. 1
10 0707280006 JOiNt Kit......cueeeviereiiieeesiieeeeee e 1
11  04.0607.0115 FITTING,TMF L 9/16 ORFS............ 1
12 0442400055 SOLENOID VALVE.......cccccocevverunnnn 1
13 0745290111 VALVE,SOLENOID,DEUTZ
TCDA. 1. 1
Genie
Part No. 645018 GTH-4013 37



I 300 Transmission Unit July 2014

302.1 605004 Power Steering System

Tav 605006
e pos. 8 o)
7

- -

- :
N " 1829 6 18
T— ) N
P SR \ Tav 605006
/./ / ‘\ \ \ pos. 3
s g N'J /
3 @‘*—\‘ | /,/' va

N
pare
N
(=]
—

87 AL |
T ‘ ) !
22— ) o
u (S ) \
2%q 1 |
28— 23 26

Genie
38 GTH-4013 Part No. 645018




July 2014

300 Transmission Unit

Iltem Part No.

Description Qty.

1 094636.0014 POWER STEERING DIRECTION....1
2 07.07400136 Steering Column..........ccccveveeerrnnnenn. 1
3 0946360002 Steering Wheel..........ccccevvvvveiiieenns 1
4  07.07280007 COIL,SQUARE SOLENOID............. 2
5 0442400052 SOLENOID VALVE.........ccccceeiiuneenne 1
6 0406070111 FITTING,1/2 BSP X 13/16 ORFS.....3
7 0406070110 FITTING,1/2 BSP X 11/16 ORFS.....2
8 0745290102 Seal....cccceeiiuieeiiiiiiiiieeiiiee e 1
9 0406070117 FITTING,3/8 BSP X 11/16 ORFS.....4
10 04.0605.0525 Flexible HOSE........ccoviuvievieniiiiieeenn. 1
11 0406050536 Flexible Hose.........cccceevviiiniiieninennn 1
12 0406050309 Flexible HOSE........coovuvvvereeniiiieennn 1
13 0100030158 SCREW,TCEI,M6X30 UNI 8.8 ZN....2
14 0406050534 Flexible Hose........cccceevvviiniieieninenn. 1
15 04.0607.0137 FITTING 18X1.5 X 11/16 ORFS......4
16  04.0605.0548 Flexible HOSE........ccoviivieiieniiiienennn 1
17 0406050549 Flexible Hose.........cccoevvvviiniieieiinenn, 1
18 04.0605.0533 Flexible HOSE.......cccvviuivieieeiiiiiiennn 1
19 04.0605.0535 Flexible HOSE........ccoviviievieniiiiienn. 1
20 04.0605.0540 Flexible HOSE........ccocoveeviivieeniiienee 1
21 04.0607.0107 FITTING,3/4 BSP X 1-3/16 ORFS....1
22 04.4238.0053 PUMP...cccoiiiiiiiiieeiiee e 1
23  04.0607.0174 FITTING,1BSP X 1-11/16 ORFS.....1
24 627521 JOINT oo 1
25 0442230000 UNION....cooiiiiiiiiiiiieeenie e 1
26 04.0605.0538 Flexible HoSe........cocveviviiieeniiieee 1
27 0707220053 REAR COVER........ccccceviiiirenciirennnn 1
28  01.0003.0255 SCREW.....cccceiiiiiiiieeiniiieeiieee e 3
29  04.0607.0113 FITTING, 1 BSP X 1-3/16-12

ORFS...oiiiie e 2
30 07.4529.0115 JOINt Kit....oviiveeeriieeeiieee e sie e 1

Part No. 645018

Genie
GTH-4013

302.1 605004 Power Steering System

39



I 300 Transmission Unit

July 2014

303.1 605006 Hydraulic System - Control Valve

Tav 605003
pos. 1

\

§u e s 1

1J€®

. 9 21 22\5
X TZVEUEU11
d = m

0

MN
‘ 2 7

40

\.
N\
\,
\

Tav 604981
pos. 9

Genie
GTH-4013

17 18 1J4 16

Tav 605005
pos. 1

Part No. 645018



July 2014

300 Transmission Unit

Iltem

O 00~ WON P P

~

10
11
12
13
14
15
16
17

18

19
20
21
22
23
24
25

Part No.

04.4236.0060
04.4236.0075
04.0607.0142

04.0607.0113

04.0607.0130
04.0607.0160
04.0605.0550
07.0741.0003
07.0741.0016
07.0741.0002
07.0741.0004

07.0741.0005

07.0741.0008
07.0741.0006
04.0607.0121
04.0607.0164
04.0605.0557
04.0607.0163
07.0741.0001

Description

Control Valve from SN 17125.....
Control Valve to SN 17126..........
FITTING 1" GAS X 1-7/16 ORFS
605004 pos.20

605005 pos.1

605014 pos.17

FITTING, 1 BSP X 1-3/16-12

604981 pos.9

605004 pos.12

605003 pos.1

605011 pos.21

FITTING,1BSP X 1-3/16 ORFS..
FITTING, TMF L 1-7/16 ORFS....
Flexible HOSE........cccooveeeiiiiennn.

Module (Seal Kit
PN:07.0741.0222).......cccvveennnnne.

Module (Seal Kit
PN:07.0741.0222).......cccccvvrunene

FITTING,3/4 BSP X 13/16 ORFS
Pipe Fitting........cccocveeeiiiiiiieeeins
Flexible Hos€......ccoeeevvvvviviiiinnnn.

303.1 605006 Hydraulic System - Control Valve

Ganie

Part No. 645018

GTH-4013

41



I 300 Transmission Unit

July 2014

304.1 605008 Hydraulic System - Transmission

Genie
42 GTH-4013

Part No. 645018



July 2014

300 Transmission Unit

304.1 605008 Hydraulic System - Transmission

Iltem Part No. Description Qty.
1 0406050527 Flexible HOSE......ccccooouvieiieiiiiiienannn. 1
2 0406050537 Flexible HOSE........cccvvvveiiiieeiiieens 1
3 0406050543 Flexible Hose.......ccccceevviiviiieeriiie. 1
4 0442380043 HYDRAULIC PUMP / HPR5O.......... 1
5 04.0605.0262 Flexible HOSE.........cccovvveiiiiieiiienns 1
6  07.0701.0180 JOiNt Kit....o.veovveeeeiieeeiireesreeesiiee s 1
7 07.0701.0203 JOINt Kit..ooeveiiiieeiiieeeiiee e 1
8 07.0701.0204 Seal.....ccceviuieiiiiiiiiiieeiiiee e 1
9 0442350023 HYDRAULIC MOTOR.......ccceeevvveenne 1
10 0442230003 FLANGE,HALF DA47.....cccccoevuvevunnnn. 8
11 0604010219 O-RING......ccoiiiiiiiiieeeiiie e 4
12 0707210202 Se€al...ccccccveiiiieeeiiieeiee e 1
13  04.0607.0103 FITTING,M12X1.5X9/16 ORFS....... 4
14 0406050182 Flexible Hose........ccceevviiiniiieninenn, 1
15 0406050544 Flexible HOSE.......cccoviuvieiieniiiiieeenn. 1
16  04.0607.0207 Pipe Fitting.......ccccevveereniieeniineeieennn 2
17 0406050588 Flexible Hose.........cccevviviiriiiiiinenn, 1
18 04.0607.0184 Pipe Fitting.......ccoevvveeinrirenieeeninennn 1
19 0442200044 Flexible HOSE.......cccoviivieiiaiiiiiieenn. 1

20 0442290045 Flexible HOSE........covveeviiiieiiiieee 1
21 04.0607.0188 FITTING,M42X2.0 X 1-11/16

ORFS...oo et 1
22 0442100003 PRESSURE TUBE.........c.cccccvvvennee. 1
23 04.0600.0077 NIPPLE.......cccoeviiiiiiiieniiee e 1
24 01.0001.0401 SCREW,TE,M12X40 UNI 8.8 ZN...16
25 0140320005 WASHER,SPRING,D12 ZN........... 16
26 0604420105 WASHER,JC 27,SP25......cccocnn.e. 2
27  044239.0013 VALVE......ccooieeiiiiieeieeeciiee e 1
28  04.0607.0107 FITTING,3/4 BSP X 1-3/16 ORFS....1
29  07.0701.0007 SOLENOID (07.0701.0290)............. 2
30 0406000159 PIPE FITTING........cooverrvrreninrennne 1
31 0406000067 PIPE FITTING-NIPPLE................... 1
32  04.0607.0149 PIPE FITTING......ccocvveiiiieenireeee 1
33 0707010196 Solenoid Valve............cccuveeeeeriennen. 1
34 0442100004 PRESSURE TUBE.........c.cccccuvvennee. 1
35 0442350031 Hydraulic MOtOr........ccceevveeenineennnne. 1
36 07.0701.0205 SOLENOID......cccceeviireriireeninnesnennn 1

Part No. 645018

GTH-4013

Ganie

43



I 300 Transmission Unit

July 2014

305.1 605011 Hydraulic System - Service Brake

25—
24—
21—

Tav 605007 | .~
pos. 5
Tav(illﬁllllﬁ\
pos. 10 ~.
Tav604981| . . . __ .
T

\
|

~

.

5 = T
9 s@g,@
9

Genie
44 GTH-4013

Part No. 645018



July 2014 300 Transmission Unit

305.1 605011 Hydraulic System - Service Brake

Iltem Part No. Description Qty.
1 054309.0000 PUMP BRAKE......cc..eeevvvrviiiiininnnnn. 1
2 0406000166 Wheelstud..........c.cocoeriuveiiiereniiinnnnns 2
3 604981 pos.10
4 0707400266 Pipe Fiting........cocoovveeeeeeeeerrennn. 1
5 0100310054 WASHER,D6 UNI 6592 ZN............. 8
6 0604420055 WASHER,D.14/20X1.5.................. 12
7 0504000000 CONDUCT/HOSE....c.c.ccceeeveeeeeeannn. 4
8 050401.0001 EYE CONNECTION/PIPE

FITTING. ...ttt 6
9 0504010003 DRILLED SCREW.........ccvvveverrnennn. 10
10 05.0401.0000 CONNECTION/PIPE FITTING........ 2
11  09.0803.0016 Clamp.....ccccoieieeeiiiiiieeeeeeiiiieee e 1
12 5334020700 PiPe..ciiiiiiiiiiiiiiiiiiiiee e 1
13  01.0023.00%4 NUT,M8 UNI 7473 6S ZN................ 2
14  01.0001.1465 Screw TE M8 X 40 UNI 5739 8.8
ZN i 2
15 07.07400264 Pipe FittiNg......cccceeveveveceerereecrrrenenans 2
16 0406050428 FLEXIBLE HOSE.........ccccccciiiieeeennn 2
17 0406070114 FITTING,3/8 BSP X 9/168 ORFS.....2
18 5334020800 Pipe..ciiiiiiiiiiiieeiiiiieee e 1
19 0543290000 ACCUMULATOR,BRAKE................ 2
20 05.0401.0005 PIPE FITTING/WHEEL STUD......... 4
21 0406050542 Flexible HoSe........cooveiiiiiiiiieeiiiie, 1
22 0706070111 Pipe Fitting.........ccvveeeriniuiiieeeeniiinenn. 1
23  04.0605.0541 Flexible HoSe.........coceeeiiivieeniiceee 1
24 0707400265 Pipe Fitting........cccovereeiniiiieneeniiinenn. 1
25 0707300036 PlUQ....uuiiiiiiiiiiieiiiiiiieee e 1
26 07.0730.0037 Washer........cccocoviinieeiiiiiiiccnieen 1
27 0100030155 SCREW.. ...t 1
Genie

Part No. 645018 GTH-4013



300 Transmission Unit

July 2014

306.1 605015 Transmission And Wheels

46

Genie
GTH-4013

ONLY FOR SHIFT ON FLY KIT

Part No. 645018



July 2014

300 Transmission Unit

Iltem Part No.

09.4632.0061
09.4632.0062
09.4635.0042
09.4635.0041
07.0738.0000
09.4627.0017
09.4635.0014

N o o0 WN P

oo

09.4629.0000
09.4633.0014
10  55.0403.0043
11  09.4627.0016
12 09.4633.0020
13 55.0403.0044
14 (09.4629.0003

Description

Rear Steering Axle.................
Rear Steering Axle..................
Cardan Shaft..........ccccvevnneenne
Cardan Shaft.........ccccccovrnneen.
U JOINT oo
TIRE 405/70-24 14PR R1........

KITHARWARE,UNIVERSAL

JOINTS....o

306.1 605015 Transmission And Wheels

Ganie

Part No. 645018

GTH-4013

47



I 300 Transmission Unit

July 2014

307.1 605016 Parking Brake

23 22 17

48

Genie
GTH-4013

Part No. 645018



July 2014

300 Transmission Unit

Iltem Part No. Description Qty.
1 0543150004 LEVEr.....uiiiiiiiiiiiiiiaieeeeeeeee e 1
2 0707400063 Washer.......ccccoviiiiniiiiiiieeiniieee, 4
3 0100310055 WASHER,D8 UNI 6592 ZN............. 7
4 01.0003.0023 SCIEW......cceeeeeeeeeaeiraiiiiiininineneneneeeees 4
5 0946450022 BRAKE/CABLE........ccccccovviieniinane 2
6 07.07400267 SENSOR,PROXIMITY.....ccccvevvrrens 1
7 0100310058 WASHER,D14 UNI 6592 ZN........... 2
8 0201120155 COTTER PIN....cooiiiiriieiiiiieiiieene 2
9 0707400170 PiN.uiiiiciieiiiie e 1
10 0707400171 PUllEY.....ooevoeiieiiieeeieeee e 1
11 0140010010 SCREW, 8.8 HCS

8MM1.25X100Z......ccccvveerieeeanirieanae 1
12 07.0740.0172 SUPPOIt...ccccereiiieeesiieesniireeseeeeseeens 1
13  01.0001.0254 Screw TE M8 X 20 UNI 5739 8.8

ZN ittt 1
14 07.0740.0013 StOp NUL.....cveeiriirieiiieeesiieenieee e 2
15 0707400173 Plate...cccccceveiiieeeiiie e ciee e 1
16  07.0470.0175 WaSher.....ccccoovveiiiieeniieeeieee e 2
17  51.0808.7600 SUPPOIt..ccceeieiiiiiiiiiieeeeeeeieiiiiiiiiiinines 1
18 5400010041 PiN..ccciiiicieeiiiieeiee e seee e 2
19 020117.0053 GREASE NIPPLE.........ccccceccvvernnnenn. 2
20  01.0001.0043 StOP NUL...cooiveeeriiieiiieeenireee e 2
21 54.0800.0000 SPriNg....cccocrvremsimeemmrreeninererineeennnneens 2
22 0140320009 SPRING WASHER.........c.cccecvrenee. 1
23 0100010902 SCREW.....ccceoviiviiiiieeiiiee e 1
24 5108080700 Bracket.........cccoccueeeeeeiiuiienaaeniiieene. 2
25 0140320005 WASHER,SPRING,D12 ZN............. 2
26 01.0001.0604 SCREW.....ccccoviiviiiiiieiiieeeieeenieenn 2
27 07.0730.0063 SPriNg....cccocereriemeemmmreeennererineeennnneens 1
28  07.0730.0064 Push BUtON........ccccceeviiiiiieeeeiiiinen. 1
29  07.0730.0066 SCIrEW.........eeeeririiririieariirnreeesaniineeees 1
30  07.0730.0067 NUL.ueiiiiireiiiieenireesieeeanineeeneeeesieeens 1
31  07.0730.0069 DOWEL....cccccviueeeriiiiiiiieeiiiee e 1
32 0707300068 PiN....cccoeeviiieeiiiee e e 1
33 0707300065 PiN...ccccviiiiiieiiee e 1

Part No. 645018

GTH-4013

Ganie

307.1 605016 Parking Brake

49



I 300 Transmission Unit

July 2014

308.1 605017 Front Axle - Differential Case

Genie
50 GTH-4013

Part No. 645018



July 2014

300 Transmission Unit

308.1 605017 Front Axle - Differential Case

Iltem Part No. Description Qty.

1 632383 SEAL / DIFFERENTIAL........c.cvvvveee. 3

2 639668 COVER.....cooiiiieiie e 1

3 07.0709.0721 HOUSING....cccvreeririiarrieeiiiee e 1

4 0707000084 PLUG.......cuuiiiiieeieeiieeeiiiiie e 1

5 639670 PLUG,BREATHER........cvvvvveiiiininnn. 1

7 07.0709.0113 PLUG......cccciiiiiiiiiiiiieiieeeceeeee e 1

8 0707090371 PLUG,MAGNET.........ccevvrrrrrrrrnnnnn. 1

9  07.0709.0441 SNAP RING.......cccvvmrriririiiiieieieienennn 1
Genie
Part No. 645018 GTH-4013

51



I 300 Transmission Unit July 2014

309.1 605018 Front Axle - Differential Gear

18 21 19 20 6

27 15 24 14
1 12 13

*28: Position Kit = 6+17+18+19+20+21+27+29

ATEREX BRAND

52 GTH-4013 Part No. 645018




July 2014

300 Transmission Unit

Iltem Part No. Description Qty.
1 639802 NUT (e 1
2 0707090426 Flange.......ccccccoviiiurireeeeiiineeeeeseiveenn 1
4 633098 SEAL,DIFFERENTIAL......c.ccccvvvennee 1
5 639650 SCIEW..ceiiiiieeie e 4
6 639651 Snap RiNG....ccvveeiiiiiiiee e 4
7 639652 O-RING......oooceee et 1
8 630693 RING NUL....ooiiiieiie e 1
9 639653 SPACET .. ittt 1

10 639300 SPACER.....ccoi e 1
10 639301 SPACER ...t 1
10 639302 SPACER ...t 1
10 639303 SPACER.....ccoi e 1
11 634499 SPACER ... 1
11 634501 SPACER ...t 1
11 639297 SPACER.....cci et 1
11 639298 SPACER ...t 1
12 626544 BEARING......cocoieiieeeiiee e 2
13 07.0709.0216 Bevel Gear Set.......ccccveveeviiiiennennn. 1
14 639657 SCIEW..ceiiieiee e 2
15 633099 Bearing......cccoevvvieeeeeiiiiiee e 2
17 641090 SATELITE. ... 2
18 07.0709.0724 Satellite.......ccovceveeviieeiiiieeiieeeiieennn 4
19 0707090722 PiN..cccoiiiiiiiiiiieeeiiie e 4
20 639661 SNAp RiNG..ooovieeeiiee e 4
21 639662 WASHER,FRICTION.......cccccverrnnennne 4
23  07.0709.0057 SCREW,RING GEAR..........c.c..... 12
24 639664 RING NUL...oooiiiieeiiee e 2
27 641089 DIFFERENTIAL CASE.........cc........ 1
28  07.0709.0374 Compl. Front Differential Gear......... 1
29  07.0709.0059 CLUTCH DISC.......ccccevvvvreniireenne 2
Part No. 645018

GTH-4013

Ganie

309.1 605018 Front Axle - Differential Gear

53



I 300 Transmission Unit July 2014

310.1 605019 Front Axle - Steering Axle

OPTIONAL
5 75 56

WITH BUSH SOLUTION

~—21-RIGHT - 66*
22-LEFT - 65*
28 29 SP 3132 29

~ /

—"—
i‘l 33 34 35 36 3‘7 4

*65: Position Kit = 22+12
*66: Position Kit = 27+12

Ganie

54 GTH-4013 Part No. 645018



July 2014

300 Transmission Unit

310.1 605019 Front Axle - Steering Axle

Item Part No. Description Qty. |Item
1 633174 NUT (e 2 44
2 640718 SCIEW..eiiiiiiieee ettt 2 45
3 640214 AXLE CASE.....ccociiiieiiiiieneeeee 2 46
4 07.0709.0377 SCrEW....eeeiueeereereaieeeesieeesneeeeenneeas 32 49
6 640720 BUSHING........occiiiiiieeeiieeic 2 50
7 630846 SEAL oottt 2 52
8 633202 BEARING........ccoiiiiieeeeiee e 2 53
9 633203 SNAP RING......cooiiiiiiiiieriiie e 2 54
10 640216 O-RING......cciiiiieiiiiese e 2 56
11 639624 JOINT. i 2 57
12 639289 BUSHING........occoiiiiiieiiieeic 2 57
13 639625 BUSHING......ccoiiiiiiiieenie e 2 57
14 640909 SCIEW..eeeieiee e cieeeee e 12 58
15  07.0709.0060 COVEI.....ceviurieiireeiniiieeninieeiieee e 2 60
16 638548 PLUG. ..ot 4 65
17 633176 GREASE ZERK......cocooviiiiiieiiieene 2 66
18  07.0709.0061 PIN....coceieiiiiiiiiiiieiiiee e 2 72
19 640908 PIN oo 2 76
20 639630 SEAL ..o 2
21 639631 JOINT,ARTICULATED........cccerurennn. 2
22 0707090101 HOUSING......cccesiriiieiienrie e 1
23 07.0700.0215 SEAL...cccooiiiiiiiiiieiiiee e 2
25 07.0709.0371 PLUG,MAGNET.......ccceovririiieninenn. 2
26 07.0709.0113 PLUG.......cccoiiiieiiieiieeiee e 4
27  07.0709.0102 HOUSING.......ccouveiiiieeiiiee e 1
28  07.0709.0205 SEAL...cccoiiiiiiiiieiiiee e 2
29 639637 Bearing.....c.ccocvveeeiiieeese 4
30 07.0709.0117 WHEEL STUD........cccccveviieeiiinene 16
31 07.0709.0064 HUB......cccooiiiiiiiieiiieeeiee e 2
32 632383 SEAL / DIFFERENTIAL........cccveun.... 2
33 639639 RING GEAR......cceiiiiieieeeee 2
34 639640 SUPPORT,RING GEAR..........c.c..... 2
35 639641 SNAP RING.....coeiviiiiienieeiieeeee 8
36 639642 PINION,DIFFERENTIAL.................. 8
37 639643 Bearing.....c.ccccvvveeeiiieeinie e 8
38  07.0709.0118 NUT..cccoiiiiiiiiiiienieenie e 16
40 07.0709.0065 SCREW.....cccoeiiiiiiiiiieiiiee e 4
41  07.0709.0724 SUPPOIt....ccvvieeiiiiiieeieeiireee e 2
42 639645 StU e 16
43 637567 NUE. et 16

Genie

Part No. 645018 GTH-4013

Part No. Description Qty.
639646 SNap RiNG....ceevveiiiiiiieeeiiiiecee s 2
07.0709.0104 SCREW......ccoiviirieiiiiric e 4
634546 NUT e 4
639647 PLATE,LOCKING.......ccoeevvienieerineene 2
07.0709.0441 SNAP RING.....cccooviiirieniiiiieieennen 2
07.0709.0068 SPACET.....ccceiriririreeriirireeeeeeireeeeenns 4
07.0709.0119 STUD,DRIVE AXLE.........ccovervrnnnee. 8
07.0709.0070 NUT ....ooiviiiiieiiiiiienie e 8
07.0709.0071 WASHER.......ccccooiiiiienieeriee e 8
640728 THICKNESS.......ooiiiiieeieieeiee e 2
640729 THICKNESS.......cooiiiieeicveec 1
640730 THICKNESS......c.coiiiiieeieieeee 1
07.0709.0072 GREASE NIPPLE..........c.ccoveviennnee. 2
07.0709.0726  SUPPOIt..ccciiiiiiiiiieeieieiiiiiiisiesiiinines 2
07.0709.0219 JOINT BOX....ccceeririiiieniieeiienieeneeen 1
07.0709.0121 HOUSING...cceeiiiiiieeeeaiiiiieae e eiiieeee e 1
07.0709.0365 SCREW,STEERING ADJUST......... 4
07.0709.0727 SUPPOIT.....coeeeiiiiiiiieeirireeee e 2
55



I 300 Transmission Unit

July 2014

311.1 605020 Front Axle - Brake

56

Genie
GTH-4013

Part No. 645018



July 2014

300 Transmission Unit

Iltem Part No. Description Qty.

1 639674 Brake DiSC........ccvveeeeiiiiiiieeeeiiiieee 6

2 639675 SCIEW..eiiiiiiieee ettt 6

3 07.07090106 SPRING........ccceeeiiireriiieeiire e 6

4 0707090424 PiStON....cccciiieiiieeeiiieeeieeenee e 2

5 639676 SPrHNG oo 6

6 639679 SEAL/BACK-UP RING...........ccuvenne 2

7 639695 O-RING.....oooiiieeiiee e 2

8 639681 SEAL/BACK-UP RING...........ccuveenne 2

9 639682 SEAL. .ot 2

10 639683 BRAKE DISC,INTERMEDIATE........ 8

11 630328 BLEEDER VALVE,LONG................. 2

12 638548 PLUG.....coi e 2

13 633069 DOWEL...ccviieiiiieiiiee e 2

14 07.0709.0074 PiStON.....cciiiiiiiiiiiiiiieeeniiee e 2
Part No. 645018

GTH-4013

Ganie

311.1 605020 Front Axle - Brake

57



I 300 Transmission Unit

July 2014

312.1 605021 Front Axle - Steering Cylinder

Genie
58 GTH-4013

Part No. 645018



July 2014 300 Transmission Unit

312.1 605021 Front Axle - Steering Cylinder

Iltem Part No. Description Qty.

1 639671 ST o] £ 4

2 640270 GASKET KIT.oiiiiiieeiiiiieiieee e 2

3 641109 SHAFT,TIE ROD.....c.covveeiiiiiieeeens 1

4 0707090001 Cylinder.....cccccveriireriireeiieesiieeenne 1

5 641108 SHAFT,TIE ROD.....cccccovevriieeiiienns 1
Genie

Part No. 645018 GTH-4013



I 300 Transmission Unit July 2014

313.1 605022 Front Axle - Support

000000000000000000000



July 2014

300 Transmission Unit

Iltem Part No. Description Qty.

1 07.0709.0218 BUSHING........cccccoiiireniieeriine e 4

2 637850 BUShing......ccccoovvviiieiciiiecc e, 2

3 07.0709.0386 SUPPOIt......ceeeirirrieieeirrinireennireeeenns 2

4 633176 GREASE ZERK......cccoovieiieeiiieene 2

5 638548 PLUG.....oii i 2

6 0946320002 SUPPOIt.....ccvieiiiireireeirriiireeeeireeeeens 2
Genie
Part No. 645018 GTH-4013

313.1 605022 Front Axle - Support

61



I 300 Transmission Unit

July 2014

314.1 605023 Rear Axle - Differential Case

Genie
62 GTH-4013

Part No. 645018



July 2014

300 Transmission Unit

314.1 605023 Rear Axle - Differential Case

Iltem Part No. Description Qty.

1 632383 SEAL / DIFFERENTIAL........c.cvvvveee. 3

2 639668 COVER.....cooiiiieiie e 1

3 07.0709.0721 HOUSING....cccvreeririiarrieeiiiee e 1

4 0707000084 PLUG.......cuuiiiiieeieeiieeeiiiiie e 1

5 639670 PLUG,BREATHER........cvvvvveiiiininnn. 1

7 07.0709.0113 PLUG......cccciiiiiiiiiiiiieiieeeceeeee e 1

8 0707090371 PLUG,MAGNET.........ccevvrrrrrrrrnnnnn. 1

9  07.0709.0441 SNAP RING.......cccvvmrriririiiiieieieienennn 1
Genie
Part No. 645018 GTH-4013

63



July 2014

I 300 Transmission Unit

315.1 605024 Rear Axle - Differential Gear

Part No. 645018

GTH-4013

64



July 2014 300 Transmission Unit

315.1 605024 Rear Axle - Differential Gear

Iltem Part No. Description Qty.
1 639652 O-RING......ooiieeeiiee e 1
2 639300 SPACER ...t 1
2 639301 SPACER.....ccoi et 1
2 639302 SPACER ...t 1
2 639303 SPACER ...t 1
3 07.0709.0372 Bevel Gear Set......cccccevvveereericunnnnn. 1
4 633099 Bearing.....cccoeouuieeieiiiiieiee e 2
5 639664 RING NUL....cooiiiiiiieiee 2
6 639650 SCIEW..coieiiiiee e 4
7 639657 SCIEW...oi i 2
8 07.0709.0057 SCREW,RING GEAR...........cue... 12
9 639684 WASHER.......ccooi i 2

10 639685 GEAR,DIFFERENTIAL SIDE.......... 2
11 0707090722 PiN..cceiiiiiiiiiiieeeiiie e 4
12 639661 SNAP RING..oooieeeiieeee e 4
13 639662 WASHER,FRICTION........ccccverrirennne 4
14 0707090723 Satellite........ccoecvveirieeeiiiiiiieeeieene 4
15 639686 CASE,DIFFERENTIAL.......cccvvrnn.e. 1
16 626544 BEARING.......cocoiiiiiieeeiee e 2
17 634499 SPACER ...t 1
17 634501 SPACER.....cci e 1
17 639297 SPACER ...t 1
17 639298 SPACER ...t 1
18 639653 SPACET i 1
19 630693 RING NUL....ooiiiieiiieeeeee e 1
20 633098 SEAL,DIFFERENTIAL........ccccvveennee 1
22 07.0700.0426 Flange.........cccceemvvreriuresiieeenennennens 1
23 639802 NUT (e 1
24 639651 Snap RiNG....evvieiiiiiiiee e 4
25 640717 COMPL. REAR DIFFERENTIAL
GEAR ..ot 1
Genie

Part No. 645018 GTH-4013



I 300 Transmission Unit July 2014

316.1 605025 Rear Axle - Steering Axle

OPTIONAL WITH BUSH SOLUTION
542 56 ) ))

“Cary e
jﬂ@ / . \ \C%
9508 7 « 10
SN :
27-RIGHT - 66* &

22-LEFT - 65* .3
28 29 30 31 32 29 :

*65: Position Kit = 22+12
*66: Position Kit = 27+12

Ganie

66 GTH-4013 Part No. 645018



July 2014 300 Transmission Unit |
316.1 605025 Rear Axle - Steering Axle
Item Part No. Description Qty. |Item Part No. Description Qty.
1 633174 NUT e 2 44 639646 SNap RiNG....ceevveiiiiiiieeeiiiiecee s 2
2 640718 SCIEW. ..ttt 2 45  07.07090104 SCREW.....ccooviiiiiinieniiienceeeen 4
3 640719 AMMe e 2 46 634546 NUT o 4
4 07.0709.0377 SCIEW.....cceeeeeeiiieiiaiiiiiiiiinenineeeeees 32 49 639647 PLATE,LOCKING........ccceveeeiiiininn. 2
6 640720 BUSHING.......ccevviiiiiiiiieeeieeee 2 50 07.0709.0441 SNAP RING.......cccccvviimiiiiieeeeiiiinene 2
7 630846 SEAL. ittt 2 53 07.0709.0119 STUD,DRIVE AXLE.....ccccoovvrririnnnnn. 8
8 633202 BEARING......coovviiiiiiiiie 2 54 07.0709.0070 NUT ..ot 8
9 633203 SNAP RING......coiiiiiiiieiinicienns 2 56  07.0709.0071 WASHER.......c.ccoiiiiiiriiienienenen 8
10 640216 O-RING......oooiiiiiiiieiies 2 57 640728 THICKNESS.........oooiiiiiiis 1
11 639624 JOINE. i 2 57 640729 THICKNESS.........oooiiis 1
12 639289 BUSHING.......ccooiiiiiniciece, 2 57 640730 THICKNESS.....ccoi it 1
13 0707090124 BUSHING........cceeeieiiiiiiiiiiiiiinees 2 58 07.0709.0072 GREASE NIPPLE........cccccvvvevrvennnn. 2
14 640909 SCIEW..coiiiiiie e 16 60  07.0709.0726 SUPPOIT......uevmiiiriririiiieiieirereeaeeeeeaeens 2
15  07.0709.0060 COVEr......coirirenrieirinrieriiieenie e neeanees 2 65  07.0709.0219 JOINT BOX....osoverirririiereniierenieenns 1
16 638548 PLUG. ..., 4 66  07.0709.0220 JOINT BOX....ccccourirrriiiiiiieieieieaeeennn 1
17 633176 GREASE ZERK.......ccoiiiiiiiiiiins 2 72 070709.0365 SCREW,STEERING ADJUST......... 4
18  07.0709.0061 PIN...ccceiriiriirieriinieniierenieee e 2 76 07.0709.0727 SUPPOIt....ccviieeiirieenieieenieeeenieenens 2
19 640908 PIN. o 2
20 639630 SEAL ..ot 2
21 639631 JOINT,ARTICULATED.........ccccevuenn 2
22 07.0709.0101 HOUSING.......ccuurrirriiiieieieieeeeaeaeeenn 1
23 0707090215 SEAL...ooiiiiiiiiiiiiiiiiiiieiis 2
25 0707090371 PLUG,MAGNET.......cccovvririiirinnnnnn 2
26 07.0709.0113 PLUG.....ccccciiiiiiiiiiiiiieeeeeee e 4
27  07.0709.0102 HOUSING........ccvvvririiiiiiiiirieieeeeeeennn 1
28  07.0709.0205 SEAL....ccooiiiirieiriiieiieienieee e 2
29 639637 Bearing.....c.ccocvveeeiiieeese 4
30 07.0709.0117 WHEEL STUD........cccvvviiiiiieieieeennn. 16
31  07.07090064 HUB.......ccoooiriiriniiniieiiniec e 2
32 632383 SEAL / DIFFERENTIAL...........cc..... 2
33 639639 RING GEAR.......ctvtiiiiiiieieiee 2
34 639640 SUPPORT,RING GEAR...........ccouue 2
35 639641 SNAP RING.......coooiiiiiiiiiis 8
36 639642 PINION,DIFFERENTIAL.................. 8
37 639643 Bearing.....c.ccccvvveeeiiieeinie e 8
38 0707090118 NUT...oiiiiiiiiiiiiiiieie s 16
40 07.0709.0065 SCREW.......cccciiiiiiiiiiiiiiiiececeeeeeeene 4
41  07.0709.0724 SUPPOIt....ccvvieeiiiiiieeieeiireee e 2
42 639645 StUA. . 16
43 637567 NUL. s 16
Genie
Part No. 645018 GTH-4013 67



I 300 Transmission Unit July 2014

317.1 605026 Rear Axle - Brake

J
. 12—
_ 16-LEFT-36 11— °
T ZB'RIGHT - 37* 10—— i

*36: Position Kit = 15+16+17+18+22+23+24
*317: Position Kit = 15+17+18+22+23+24+26

ATEREX BRAND

68 GTH-4013 Part No. 645018




July 2014

300 Transmission Unit

Iltem Part No. Description Qty.
1 639689 LEVER.....coiiiiee e 1
2 630328 BLEEDER VALVE,LONG................. 2
3 638548 PLUG.....ccoi et 2
4 901777 SCIEW..coiiiiiieeie e 6
5 637574 SEAL. .ot 2
6 07.07090122 BUSHIN 4 HURTH..........cccvveriirene 2
7 639691 GRUBSCREW.......ccoccivevieee 2
8 636440 NUE. e 2

10 639692 LEVEI .ttt 2
11 633517 SPACET ..o 2
12 07.0709.0430 SCIEW......cceeiiiurrrireeiiinirieeesainieeeeenns 2
13 639683 BRAKE DISC,INTERMEDIATE......10
14 639693 SCIEW...ceiiieieeiei e 6
15 0707090106 SPRING......cccocouiiiiiiieiiieeniee i 3
16 640731 PiStON......vvieiiiresee e 1
17 639679 SEAL/BACK-UP RING............cuueenne 1
18 639695 O-RING.....oiiiiiiiiiieee e 1
19 633069 DOWEL...ccoviviiiiie e 2
20 639696 LEVEI e 1
21 639676 SPrHNG oo 6
22 637621 THREADED ELEMENT......cc.ccuv.... 2
23 639681 SEAL/BACK-UP RING...........ccuuenne 1
24 639682 SEAL. .o 1
25 639674 Brake DiSC........ccovveeeeiiiiiiieeeeseie 8
26 640732 PiStON......cvviiiiieiee e 1
36 07.0709.008L PiStON......cceiiveiiiiiieriieeiriiee e 1
37  07.0709.0082 PiStON......ccciiueeeriireriiieesiieeeseeee s 1
38  07.0709.0123 SEAL HURTH.......coviiriiiieeniieeee 2
Genie
Part No. 645018 GTH-4013

317.1 605026 Rear Axle - Brake

69



I 300 Transmission Unit

July 2014

318.1 605027 Rear Axle - Steering Cylinder

ATEREX BRAND

70 GTH-4013

Part No. 645018



July 2014 300 Transmission Unit

318.1 605027 Rear Axle - Steering Cylinder

Iltem Part No. Description Qty.

1 639671 ST o] £ 4

2 640270 GASKET KIT.oiiiiiieeiiiiieiieee e 1

3 641109 SHAFT,TIE ROD.....c.covveeiiiiiieeeens 1

4 0707090001 Cylinder.....cccccveriireriireeiieesiieeenne 1

5 641108 SHAFT,TIE ROD.....cccccovevriieeiiienns 1
Genie

Part No. 645018 GTH-4013



July 2014

Unit

I 300 Transmission

‘ 319.1 605028 Rear Axle - Support

Genie
GTH-4013




July 2014

300 Transmission Unit

Iltem Part No. Description Qty.

1 07.0709.0218 BUSHING........cccccoiiireniieeriine e 4

2 637850 BUShing......ccccoovvviiieiciiiecc e, 2

3 07.0709.0386 SUPPOIt......ceeeirirrieieeirrinireennireeeenns 2

4 633176 GREASE ZERK......cccoovieiieeiiieene 2

5 638548 PLUG.....oii i 2

6 0946320002 SUPPOIt.....ccvieiiiireireeirriiireeeeireeeeens 2
Genie
Part No. 645018 GTH-4013

319.1 605028 Rear Axle - Support

73



I 300 Transmission Unit July 2014

320.1 605029 Reduction Gear

39 40 #1

2827135826 7 25
47 52 4 5J1 4J4 1J0 50

42 43 44 45 53 46

57

Genie
74 GTH-4013 Part No. 645018




July 2014

300 Transmission Unit

Item Part No. Description Qty. |Item
1 639778 SCREW....oiiieieeeee e 2 39
2 0707090076 PLUG/STOPPER........c.cccooueverrrrann 1 40
3 639780 Cylinder.....cocvveiiiiiieeee e 1 41
4 639781 O-RING......oiiiieeiee e 1 42
5 633202 BEARING.......cocoiiiieeeiiiee e 1 43
6 633208 PLUG.....coo et 1 44
7 07.0709.0077 COVEI..cccuuveiiieeeaiieeeieeeeeiieeeeneee e 1 45
8 639783 COVER.....cooiieeeiie e 1 46
9 639784 Bearing.....c.ccocvveieiiiecene 1 47

10 637574 SEAL ..o 1 48
11 639785 DOWEL....ccvviiiiiieiiiee e 2 49
12 07.0709.0078 HOUSING.....ccoouerrieriiiiieeniieeniee e 1 50
13 639787 SCIEW..eeeieiee e cieeeee e 12 51
15 639689 LEVER.....cooiiiiiiee 1 52
16 639790 SEAL oot 1 53
17 639791 SPACET ... 2 55
18 639792 SCREW....oiiiiiiiieei e 2 57
19 0707090719 WaSher......ccccviiiiiiiieeiieiieesieee 2 58
20 639793 ShEet.ciiiiiice e 1 59
21 639794 Bearing......cccoevvvieeeeeiiiiiee e 4 60
22 639795 Shaft..ceece 1 61
23 639796 SLEEVE......oiiiiiee e 1
24 639797 SPLIT PIN..ooiiieeeee 2
25  07.0709.0720 GUARD........ccoieiiiiiienieniee e 1
26 628275 PLUG,MAGNET......ccceeiiiireiiieeene 1
27 637577 O-RING.....oiiiiiiiiiiee e 1
28 637584 WASHER.......ccoe i 1
29 637582 BOOT ...ttt 1
31 635594 SCREW....oiiiiiiiiei e 1
32 635596 SPRING......cooeeiiiee et 1
33 07.0709.0327 BALL...ccoeeeiiiiiieiieeeee e 1
34 639799 O-RING.....oiiiiiieiiee e 1
35 629733 SHIM 0.10MM....cooviiiiiniiniienieeeneen 1
35 629735 SHIM 0.30MM.....cuviiiiiiieiiiee e 1
35 639327 SHIM 0.40MM.......cooiiiiiiiiiniiiiines 1
35 639328 SHIM 0.15MM....ccooviiiiiniiiiieiieeeen 1
35 639329 SHIM 0.20MM.....cuviiiiiiieiiieeiiiee e 1
36  07.0709.0443 BEARING......covvviiiiiiiiiiiiiiiiiiiiiiin, 2
37 637536 SEAL RING......cooeeeie e 2
38 639800 COVET i 1
Genie
Part No. 645018 GTH-4013

320.1 605029 Reduction Gear

Part No. Description Qty.
07.0709.0079 Flange........cccceriiuiiieieiiiiiieee e 2
633161 O-RING.....oiiiiiiiiiiiee e 2
639802 NUT oo 2
639803 SCREW ..o 1
639804 SEAL. .ot 1
639807 Sealuiiiiiiiiii e 1
639808 PLUG. ...t 2
639809 ROD. ..ottt 1
639810 SEAL. .ot 1
639811 SLIDING GUIDE........cccceeviieeiiieene 2
639812 Selector FOrk........oocvviviinieeiiennns 1
639813 Selector Shaft.........ccccvivieeeiiiennns 1
639814 PLATE,COVER........ccoveeieeeee 1
639815 PiStON......cciiiiiieiiee e 1
639816 O-RING......ooiiee e 1
56.0012.0020 Proximity SwitCh...........ccccceeeeiiinneen. 1
07.0709.0357 SPHERE.........cccccoviiiiiiiiiiiie e 1
633109 Spring Washer........cccccocevieeiinenn. 12
639819 SHAFT e 1
639820 GRAN..eiie ittt 1
639821 GeAN it 1
75



76

I 400 Telescopic Boom Unit

401.1 604984 Hydraulic System - Lifting

July 2014

1J8 17 1fi

Ganie

GTH-4013

2111 4

A

9 1

\ |
114 1223

Part No. 645018




July 2014

400 Telescopic Boom Unit

Iltem Part No. Description Qty.
1 0100010505 SCREW,TE,M12X25 UNI 8.8 ZN.....1
2 0406070121 FITTING,3/4 BSP X 13/16 ORFS.....2
3 5400000099 PiN..iiciciieiiiieeciie e 1
4  010117.0101 Grease Nipple.......ccooeeeeiiiiieieennnnnns 2
5 04.0605.0559 Flexible HOSE........ccccovvveiiiiieiiieens 2
6 04.0607.0111 FITTING,1/2 BSP X 13/16 ORFS.....2
7 0100030210 SCREW,TCEI,M8X50 UNI 8.8ZN.....4
8 0442390005 LOAD HOLDING VALVE / LIFT....... 1
9 5300003816 Cylinder.......coceevuviiriieeiriiieeniree e 1

10 0707210119 Seal Kit, Please See the Note......... 1
Use For "Rod Side Labelled Cylinder
Model"
10 0745290110 Seal Kit, Please See the Note......... 1
Use For "No Labelled Cylinder Model"
11 09.0801.0001 BUSKhING......ceemmirierriieiirieeieee e 2
12 540000.0126 PiN...cccoiiceieeiiieeeiie e seee e 1
13 0745290072 SEAL..cooiiiiiiiiiiiiieeiie e 2
14 0140320005 WASHER,SPRING,D12 ZN............. 1
15 04.0607.0173 Pipe Fitting.......ccccevveerenieeneeeeieennn 1
16 054329.0021 Accumulator........ccoceeeeiveennieeennnenns 1
17 0100230054 NUT,M8 UNI 7473 6S ZN................ 1
18 01.0001.1465 Screw TE M8 X 40 UNI 5739 8.8
ZN ittt 1
19 0406050261 Flexible Hose.........ccceeevvveinieieiinenn, 1
20 01.0001.0413 SCREW,TE,M12X120 UNI 8.8 ZN...1
21 0100230056 NUT,STOPM12 UNI 7473 6S ZN.....1
22 040607.0122 FITTING,TMF 13/16 ORFS............. 1
23 09.0801.0025 BUSHING....ccciiveiiriiieriieeiiiee e 2
Part No. 645018

GTH-4013

Ganie

401.1 604984 Hydraulic System - Lifting

77



I 400 Telescopic Boom Unit

July 2014

402.1 604985 Arm

78

Genie
GTH-4013

Part No. 645018



July 2014

400 Telescopic Boom Unit

Iltem Part No. Description Qty.
1 5102008400 1st Telescopic Element.................... 1
2 5407020000 Sliding Guide.........cccccevvvreereesrinnnnnn. 4
3 5402000001 BUShING.....ccooiuivimiiiiiiieiiieeenieee 8
4 5407020001 Sliding Guide.........cccceevvuvrerierennnnn. 4
5 5108019000 SUPPOIT..cccicurvrrriririiiiieiiieiieeeeeaaeaeanns 2
6 0140320004 WASHER,SPRING,D10 ZN........... 16
7 0100010357 SCREW,TE,M10X35 UNI 8.8 ZN...12
8 01.0001.0304 SCREW,TE,M10X50 UNI 8.8 ZN.....4
9  54.0201.0003 BUShING.....ccoovuiiiniiiiniiie e 2
10 5209000200 SPACET....cctiiiiiieeeeaeaeiriiaiiiiinineeeees 2
11 5402010004 Bushing........cccoooeeiviiiiienieniiiieneeen, 2
12 0201170101 GREASE ZERK,1/8".........ccccouernrnne 1
13 5402000000 BUSHING.......cccceeviiireriireenieee e 8
14 5108049000 ThiCKNESS.....cccoviirviiiiirrienieenreee 4
15 5108094000 ThiCKNESS.....uevtveiiiiiiiieeeiiiiieeeee s 4

Part No. 645018

GTH-4013

Ganie

402.1 604985 Arm

79



I 400 Telescopic Boom Unit

July 2014

403.1 604986 Arm

11163 2 3 2

80

Genie
GTH-4013

Part No. 645018



July 2014 400 Telescopic Boom Unit

403.1 604986 Arm

Iltem Part No. Description Qty.
1 5102008500 2nd Telescopic Element................... 1
2 5407020000 Sliding GUIde........ccevvvveiiiieeiiieenne 8
3 5402000001 BUShING......cccooveiiiiieiiiiiiiiece e 20
4 5407020001 Sliding Guide.........cccceevvuvrerierennnnn. 8
5 5108019100 SUPPOIT..cccicurrririririiirieieieiieeeeeaenaeanns 2
6 0140320004 WASHER,SPRING,D10 ZN........... 16
7 0100010356 SCREW,TE,M10X30 UNI 8.8 ZN...12
8 0140060005 SCREW/BOLT /WEAR PAD............ 4
9 5102008600 3rd Telescopic Element.................... 1

10 5407020003 Sliding Guide..........ccceevvvveercenennnnnn 2
11 5402000000 BUSHING......ccccevrireririeiieeeninenn 16
12 01.0001.0304 SCREW,TE,M10X50 UNI 8.8 ZN.....2
13 0100010355 SCREW,TE,M10X25 UNI 8.8 ZN...10
14  01.0001.0353 SCREW/BOLT / BOOM WEAR
PAD....oiiiiiiiiii e 8
15 5407020004 Sliding Guide..........ccccoviverercieeernnnenn. 2
16  51.0804.9000 ThiCKNESS......cevveiiiiiiiieeiiiiiieeeeeeis 8
17 5108094000 ThiCKNESS.....cccoiirviiiiirrieiierreee 8
18 5108094600 ThiCKNESS......evveeiiiiiiiiaeeiiiiieeeeeeaes 2
19 51.0809.3900 ThiCKNESS......evvveiiiiiiiieeeiiiiieeeeeeis 2
Genie

Part No. 645018 GTH-4013



I 400 Telescopic Boom Unit

July 2014

404.1 604988 Forks

82

Genie
GTH-4013

Part No. 645018



July 2014

400 Telescopic Boom Unit

Iltem Part No. Description Qty.
1 5113005300 Plate....ccceecereriiieeiiieeeiiee e 1
2 5113012500 FOrK...occooooiiiiiiiiiieiieeesiee e 2
3 5400000083 PiN..ciciciieiiiieeiiieeiieeesiieessiee e sieeenn 1
4 5401000056 Washer........cccooiiiiiiiiiiiiiieenieen. 1
5 010001.0409 SCREW,TE,M12X80 UNI 8.8 ZN.....1
6 0100230056 NUT,STOPM12 UNI 7473 6S ZN.....1
7 09.0803.0055 Chain......cccceeiiveeniireiiieeeniieenns 0,45
8 09.0803.0026 SPRING SPLIT PIN,WIRE,D4......... 2
9 0707260051 PiN.eciciciieiiiieeiiie e 2
10 0140410005 SECURITY DOWEL 5519............... 2
11 0241150000 RIVETTO A STRAPPO..........ccuuuee.. 2
12 094616.0100 Name Plate.......ccccccovivviereeniiiieennnnn 1
Genie
Part No. 645018 GTH-4013

404.1 604988 Forks

83



I 400 Telescopic Boom Unit July 2014

405.1 604989 Hydraulic System - Tilting

Genie
84 GTH-4013 Part No. 645018




July 2014

400 Telescopic Boom Unit

Iltem

O© 0O N o o0~ WN

e o e
U M W N R O

16
17
18
19
20
21
22
23
24

Part No.

04.0607.0141

09.0803.0043
04.0605.0505
53.3402.0600
01.0003.0157
06.0442.0103
54.0201.0017
04.4239.0000
53.0400.1200
640536

54.0000.0001
04.0214.0035
07.4529.0073
07.4529.0071
01.4001.0003

01.0023.0056

01.0001.0306
53.3402.0500
01.0003.0164
04.0604.0124
04.0605.0558
04.0607.0801
04.0607.0223

Description

FITTING,90,1/2GAS X 13/16 M

CLAMPD16.......ocovvviriiiiiiienee
FLEXIBLE HOSE.........cccccveernanne

WASHER,BRASS.........ccovviens
BUshing.......ccoooiieiiiinis
VALVE BLOCK.......ccoooiierriiinirns
Forks Articulation Cylinder..........
JOINT/GASKET KlIT...coevveeiens

SCREW,8.8HCS
12MM1.75X100Z.........coocvvvennenn.

NUT,STOP,M12 UNI 7473 6S ZN
605014 pos.14
SCREW, TE M10X60 UNI 8.8 ZN

Through Coupling..........ccceevveee.
Flexible Hose.........ccccovvvivviiinnnen.
90° EIDOW......corviiiecriiieiicnee
Pipe Fitting........cocoeveviveeenieeenne

405.1 604989 Hydraulic System - Tilting

Ganie

Part No. 645018

GTH-4013

85



I 400 Telescopic Boom Unit

July 2014

406.1 604990 Hydraulic System - Boom Extension

1

2
)

2 B3
38— |

zq 20 \/@% 14 44 33
(]

—___3 37

— .

Ganie

J
/ /
/(G0
\ /
10 2
|

86 GTH-4013

Part No. 645018



July 2014

400 Telescopic Boom Unit

406.1 604990 Hydraulic System - Boom Extension

Item Part No. Description Qty. |Item
53.0100.2400 Cylinder......c.occuvvieeiiiiiiieiieeiiieeeeene 1 38
2 640101 GASKET KIT / UPPER BOOM 39
CYLu i 1
3 5400000128 PiN..ccciciieiiiieeiiieeiieee e e esiee e sieeens 1 40
4 5400000004 PiN.eiiiioiieiiee e 1 41
5 0100010310 SCREW, 8.8 HCS 10MM-1.5X80Z...2 42
6 0100230055 NUT,STOPM10 UNI 7473 6S 2ZN.....3 43
7 5108000600 Collar.....ccccooueeerieieeiiiieeniieeeeiiee e 1 44
8 0140010005 SCREW,TE,M14X25 UNI 8.8 ZN.....2
9 0140320006 WASHER,SPRING,D14 ZN............. 2
10  044239.0079 ValVe.......ccccooviviieeiiiiieie e 1
11  04.0607.0141 FITTING,90,1/2GAS X 13/16 M
ORFS...oiiiiiie e 2
12 0406050304 Flexible HOSE.......cccvviivierieniiiienennn 2
13  04.0605.0560 Flexible HOSE........ccoviuvieveeiiiiiieennn 2
14 0604420103 WASHER,BRASS.........ccceevvveerreenn. 3
15 5334009200 PipPE...ceiiiieieiiiieeiiieeeieeeesieeeeniineenns 1
16  530200.0700 Cylinder.......cccccoveiiieerniieeiiaenieennn 1
17 640102 GASKET KIT / INNER BOOM
CYLu ittt 1
18  54.0000.0129 PiN..ccciiiicieeiiieeeiiee e e sieeesiee e 1
19 0442390001 VALVE.......coooiiiiiiiiieeiiieeeiee e 1
20  074529.0073 Seal....cccccoveiiiiieieiiiiiiieeee e 4
21 074529.0071 O-RING.......ccccemviirerireeiiee e 4
22 0140320003 WASHER,SPRING,D8 ZN............... 1
23 09.0803.0043 CLAMPDI16......ccccovveeeiiieerieeeinennn 6
24 01.0003.0157 SCREW, M6X25 SHCS Z.............. 12
25 51.0803.0300 GUIE.....ceeiiuirerieieiiiieesiieeeieee e 1
26 5334009100 Pipe...ccciiiieiiiiiiieiiiee e 1
27  01.0001.0254 Screw TE M8 X 20 UNI 5739 8.8
ZN oot 1
28 640594 BYPASS VALVE.......ccccceviveiiieeene 2
29 0100310299 WASHER,D8 UNI 6593 ZN............. 1
30 04.0607.0121 FITTING,3/4 BSP X 13/16 ORFS.....2
31  54.0600.0001 BIOCK......ccciiiireiiiiaiiieeiiiee e 1
32 04.0607.0155 Pipe Fitting.......ccccveviveeiniieeniieenne 1
33  04.0214.0035 DRILLED SCREW.........ccceevvrrenen. 1
34 540004.0099 PiN..ccccoiiiiiiiiiiiee e 1
35 04.0605.0504 Flexible Hose......ccccceevvvivieeeeiiiin. 1
36  01.0001.0073 Spring Washer........c.ccoccceereeriinnnen. 4
37 0100011492 SCreW......cceiiueeeeiuieerreeeiireeeaneeeennens 4
Genie
Part No. 645018 GTH-4013

Part No. Description Qty.
06.0401.0123 GASKET/SEAL......cceeviiieeiiineniennnn 2
01.4001.0008 SCREW,TE,M0X90 UNI 5737

8.8,ZN.ciiiiiiiiie e 1
01.0001.0014 SCIEW....cceiiiieeeeeaaeieiiieieiiiiiiiinieeenees 4
01.0032.0055 SPRING WASHER...........cccvevnnenn. 4
01.4003.0002 SCREW......ccoviieiiiiieeniiieniiee e 4
06.0442.0101 WASHER........ccoveiiiee e, 2
04.0607.0111 FITTING,1/2 BSP X 13/16 ORFS.....1

87



July 2014

I 400 Telescopic Boom Unit
‘ 407.1 604991 Coupling Unit

Gm‘e
ATEREX BRAND

Part No. 645018

GTH-4013

88



July 2014

400 Telescopic Boom Unit

Iltem Part No. Description Qty.

1 5104002700 Fork Coupling Attachment............... 1

2 5400010022 PiN..cciiciiiiiiiieiieeiieee s 2

3 0100230053 NUT,STOPM6 UNI 7473 6S ZN......4

4  010001.0104 SCREW,TE,M6X40 UNI 8.8 ZN......4

5  540201.0017 BUShING......cccceeviiiiiiieeeeiiiieee e 2

6  54.0000.0122 PiN...cccooiiiiiiiiieiiiiiienee e 1

7 5400020031 PiN.eciiiciieiiiieeiiee e 1

8 0201170101 GREASE ZERK,1/8".........cccccvvuveene 1
Genie
Part No. 645018 GTH-4013

407.1 604991 Coupling Unit

89



I 400 Telescopic Boom Unit

July 2014

408.1 604992 Hydraulic System - Auxiliary Circuit

Genie

ATEREX BRAND

90 GTH-4013

Tav 604992
pos. 17

Part No. 645018



July 2014 400 Telescopic Boom Unit

408.1 604992 Hydraulic System - Auxiliary Circuit

Iltem Part No. Description Qty.
1 0100030164 SCREW.....ccccooiireiiireeiiee e 8
2 0406070160 FITTING,TMF L 1-7/16 ORFS......... 2
3  09.0803.0043 CLAMPDI6....ccccviivrereiiireeiineenes 8
4 0100030157 SCREW, M6X25 SHCS Z................ 8
5 0406050506 FLEXIBLE HOSE...........cocovvevineene 1
6  04.0605.0558 Flexible Hose........cccceevviivieieeniiinn. 2
7 5334020400 Pipe..ciicciiiiiieiiiiieiie e 1
8 5334020300 Pipe..ccciiiiiiiiiiiieeiiiiiei e 1
9 0406050331 Flexible Hose........ccceevviiviiieeiiiinn. 2

10 04.0607.0121 FITTING,3/4 BSP X 13/16 ORFS.....2
Genie

Part No. 645018 GTH-4013



I 400 Telescopic Boom Unit

July 2014

409.1 604992 Hydraulic System - Implement Locking

Ganie

92 GTH-4013

Part No. 645018



July 2014

400 Telescopic Boom Unit

409.1 604992 Hydraulic System - Implement Locking

Iltem Part No. Description Qty.
1 5330010500 Manifold........ccoooeeiiiiiiiieiiiiiieeecee 1
2 04.06000019 PIPE FITTING,MFK 90 1/2 BSP......1
3 04.0600.0087 PIPE FITTING,90 A207140-2121.....2
4 0442100008 FEMALE QUICK COUPLER........... 2
5 0442100007 MALE QUICK COUPLER................ 2
6 04.0607.0141 FITTING,90,1/2GAS X 13/16 M

ORFS...co ittt 2
7 0406070110 FITTING,1/2 BSP X 11/16 ORFS.....2
04.0605.0308 Flexible Hose..........ccceevvviininieiinnn 2
04.0607.0114 FITTING,3/8 BSP X 9/168 ORFS.....3
10 0100010156 SCREW,TE,M6X20 UNI 8.8 ZN......2
11  04.0607.0112 FTNG,90,1/4 BSP X 9/16 ORFS.....1
12 0406050114 FLEXIBLE HOSE..........cccccecvvevnvnenn. 1
13 0406050113 FLEXIBLE HOSE...........ccceccvvernneenn. 1
14 0406050112 FLEXIBLE HOSE..........c.ccocvvernnnn. 1
15 0406070131 FITTING,TMF C 9/16 OFRS............ 1
16 0140320002 WASHER,SPRING,D6 ZN............... 2
17 604993 pos.5
18 530500.0400 Cylinder.......ccccooeimirireriniiinieeeiieeens 1
19 01.0031.0054 WASHER,D6 UNI 6592 ZN............. 4
20 01.0001.0355 SCREW,TE,M10X25 UNI 8.8 ZN.....4
21 0140320004 WASHER,SPRING,D10 ZN............. 4
22 0100310301 WASHER,D10 UNI 6593 ZN........... 4
23 5400010001 PiN.ccciiiiiiiiiiiiiieeiiee e 2
24 04.0600.0081 PIPE FITTING,FMF+L 1/2 BSP....... 1
25  044239.0002 VALVE.......coooiiiiiiiiiieeiiee e 1
26 04.0607.0132 PIPE FITTING......ccocovviirieeniieeene 1
27 0100310299 WASHER,D8 UNI 6593 ZN............. 3
28  07.4529.0107 JOINt Kit....ooiiveeeiiieeiiiee e 1
29  51090L7700 GUAId......cceimieiiiiiieriieeiiiee e 1
30 0100010254 Screw TE M8 X 20 UNI 5739 8.8
ZN oottt 3
31 0140320003 WASHER,SPRING,D8 ZN............... 3
32  04.0607.0163 NIPPLE......ccccoooiiiiiiiiiiiiiiie e, 2
33 540100.0077 BUSHING....cccoiiiiriiiiriiee e 2
34 0140010016 SCREW.....ccccoiiiiiiiiieaiiiee e 2
35 0100230053 NUT,STOPM6 UNI 7473 6S ZN......2
Part No. 645018

GTH-4013

Ganie

93



I 400 Telescopic Boom Unit July 2014

410.1. 605014 Hydraulic System - Fork Balancing

15—
,/’ / '
3 7/ ;7 |Tav604989 — .
./ A\
7 pos. 17
L -
™~ N /-/ \

Tav60s003] .
pos. 2
Tav60s006|
pos.5 | \

17

Ganie

94 GTH-4013 Part No. 645018



July 2014

400 Telescopic Boom Unit

Iltem Part No.

1 0406070114
2 04.0607.0121
3 04.0607.0558
4 04.0607.0122
5 04.0607.0111
6  04.4239.0003
7 0745290072
8  53.0300.1600
9  07.4529.0109
10 020117.0101
11
12 54.0000.0123
13 04.4230.0004
14  04.0605.0331
15 902935
16  01.0003.0210
17  04.0605.0556
18 04.0607.0115
19  54.0000.0156
20  01.0001.0410
21  01.0023.0056

410.1. 605014 Hydraulic System - Fork Balancing

Description

FITTING,3/8 BSP X 9/168 ORFS
FITTING,3/4 BSP X 13/16 ORFS
Flexible Hose........cccccovcvieieennnns
FITTING, TMF 13/16 ORFS........
FITTING,1/2 BSP X 13/16 ORFS
VALVE / FORK BALANCING......

Compensation Cylinder..............
SEAL KIT oo,
GREASE ZERK,1/8"........cccvvvueee
605003 pos.2

VALVE,5 BAR.......cccoviviieeinn
Flexible HOSE........ccooveviiiiiennn.
Ball Joint.........cccciiiiiiiiieee
SCREW, TCEI,M8X50 UNI 8.8ZN
FLEXIBLE HOSE.........ccccvvvennen.

SCREW,TE,M12X90 UNI 8.8 ZN
NUT,STOP,M12 UNI 7473 6S ZN

Ganie

Part No. 645018

GTH-4013

95



I 500 Diesel Engine Unit

July 2014

501.1 604998 Diesel Enigne - Supports and Accessories

N
(G

/ e

SR 27 30 27
A S 11218
45
Genie

/W
/ @
A
/T~

14

T ' T ——eeee
e 1019 2L0 212223

’ ”,'

r
32 34

.

|
e 25 33 34
v

1

96 GTH-4013

Part No. 645018



July 2014 500 Diesel Engine Unit |
501.1 604998 Diesel Enigne - Supports and Accessories
Iltem Part No. Description Qty.
1 0946010031 Diesel ENgine......cccccocvveiieiininnnnann. 1
2 5108081200 SUPPOIT..cccicurrririririririeieieiiaeaeaeeeeeanns 1
3 51.0808.1400 SUPPOIt.....ccvieiiiireereeiirieireennireeeenns 1
4 51.0808.1300 SUPPOIt.....cccoeviiiiiiiiiiiiiiniiiieeeeeeeeee 1
5 0946700004 ENGINE ISOLATOR,PERKINS....... 4
6 0140010012 SCREW,TE,M14X100 UNI 8.8 ZN...4
7 0100310058 WASHER,D14 UNI 6592 ZN........... 8
8 01.0001.0357 SCREW,TE,M10X35 UNI 8.8 ZN...16
9 0100230057 NUT,STOP,M14 UNI 7473 6S ZN.....4
10 01.0023.0055 NUT,STOPM10 UNI 7473 6S
ZN.oiiiiii e 16
11  01.0031.0057 WASHER,D12 UNI 6592 ZN......... 14
12 0140320005 WASHER,SPRING,D12 ZN........... 14
13 01.0001.0401 SCREW,TE,M12X40 UNI 8.8 ZN...14
14  09.0804.1600 Handwheel Arrangement................. 1
15 01.0001.0507 SCREW,TE,M12X35 UNI 8.8 ZN.....1
16  07.0713.0005 Plain Washer.........ccocoeiiinniiiinnenn. 1
17 638744 HUB ..ot 1
18 638748 ELASTIC JOINT ...ttt 1
19 07.0713.0008 Spring Washer........cccceeveeiiiiiennenn. 8
20  07.0713.0057 SCIeW......cccoieeeemeeienreeeiireesnineeenineas 8
21 638747 PROTECTION....coiiiiiiiiiiiiieeeiieie, 1
22 0707130023 Spring Washer..........cccccoceeennnnnnn. 12
23 0100010356 SCREW,TE,M10X30 UNI 8.8 ZN...12
24 0745010103 FaAN....cooooiiiiiiiiiieeieee e 1
25 0745010100 Oil Filter......cccoiiiimiieieiiiiiieeeeeiiieeee 1
26 0745010096 Diesel Oil Filter.........ccccoocvveeviiniennnen. 1
27 0745010098 Clamp.....cccceiiiiieiieeiiiiiiieae e 6
28 09.0805.0000 RUBBER HOSE..........cccvvvvieieiiienennn. 2
29 0745010099 Rubber Hose........ccoovviiiiriniiiennn 1
30 074501.0097 Diesel Oil Filter.......ccccooeieereeiiinnenn. 1
31 0406070198 Pipe Fitting......ccccovvvrvevrreerseennnns 2
32  04.0605.0589 Flexible HOSE........cooveeiiiiieeiiicee 1
33  04.0605.0561 Flexible HoSe........ccoveviiiiiieieeiiie. 1
34 0406070197 Pipe Fitting......cccoovvvveerrreiieeennns 2
35  014005.0006 SCIeW.......coviiuvvrrrirrrerirreieieirieaaaaaaenns 2
36 0100310054 WASHER,D6 UNI 6592 ZN............. 2
37 01.0001.0069 Plain Washer..........c.ccocuieeeeeniinnnnn. 2
Genie
Part No. 645018 GTH-4013 97



I 500 Diesel Engine Unit

July 2014

502.1 604999 Diesel Engine - Engine Cooling System

1\2 1 14 15 1}6 5 6 20 21 T

ATEREX BRAND

98 GTH-4013

Part No. 645018



July 2014 500 Diesel Engine Unit |
502.1 604999 Diesel Engine - Engine Cooling System
Iltem Part No. Description Qty.
1 0707120093 Radiator COore........cccccovveveeeriireeeannn 1
2 0707120094 RADIATOR CAP, GTH5519............. 1
3 07.07120095 CONVEYOI......ccvrrieeeriiireeeeeaninreeeennns 1
4 0707120096 Grate........ccceeeeeereeiiiiiiiiiiiiiinininneeees 1
5 5332000029 Complete Radiator............cccceevuvneee. 1
6 0908030351 Seal....ccccverieeiiiiiiiieeeiiiiiee e 0,7
7 0908030245 GASKET,STRIP.....otvvveiieiiieirinnnnnn. 0,8
8  09.0803.0351 Seal....ccccovieirimieiriiiiniciiieeniee 0,9
9 0946700002 PUFFER/INSULATOR.........ccuuvee... 2
10 0100310301 WASHER,D10 UNI 6593 ZN........... 2
11  01.0023.0055 NUT,STOPM10 UNI 7473 6S ZN.....3
12 0100310056 WASHER,D10 UNI 6592 ZN........... 2
13 0402270064 CLAMP,90/110.....ccceiiuriieeeaiiiieaaannne 2
14 0100310299 WASHER,D8 UNI 6593 ZN............. 1
15 0140320003 WASHER,SPRING,D8 ZN............... 1
16  01.0001.0254 Screw TE M8 X 20 UNI 5739 8.8
ZN oo 1
17  01.0001.0304 SCREW,TE,M10X50 UNI 8.8 ZN.....1
18 04.0227.0067 SLIGHT CLAMPDN50/70 LG12...... 1
19  51.0808.8100 SUPPOIt....emeieiiiiiiiiiaeeeaaaeieiieeieinens 1
20  04.0227.0058 CLAMPA0/B0.........cccverrirreriarinenn 3
21 09.0805.0078 Rubber Hose.........ccoovvvrririniniennen. 1
22 5330014300 Rubber Hose.......cccoormiiiiieiiiniiinnn. 1
23 0908050000 RUBBER HOSE...........cccvvvvveiiiinnnn. 1
24 0745010101 Pipe Fitting........ccouvvereriniiiieneeniiieenn. 1
25 0908030351 Seal.....cccceeeiriiiiiiieeiiiieeee e 0,7
Genie
Part No. 645018 GTH-4013 99



I 500 Diesel Engine Unit July 2014

503.1 605000 Diesel Engine - Exhaust System

Genie
100 GTH-4013 Part No. 645018




July 2014

500 Diesel Engine Unit

Iltem Part No.

53.3100.0030
01.0023.0055
53.3001.3600
01.0001.0304
09.0803.0348
01.0031.0056
01.4032.0004
01.0001.0356
07.0726.0100
07.4501.0102
07.0726.0103

© 0O N o 0o b~ WDN PP

[
= O

Description

Exaust Muffler...........ccoovvvvvvnnnnnnn.
NUT,STOP,M10 UNI 7473 6S ZN
Manifold...........oovvviieeeeiiiiiiiiiin,

503.1 605000 Diesel Engine - Exhaust System

Ganie

Part No. 645018

GTH-4013

101



I 500 Diesel Engine Unit July 2014

504.1 605001 Diesel Engine - Accelerator

Genie
102 GTH-4013 Part No. 645018




July 2014

500 Diesel Engine Unit

Iltem Part No.

1 09.4655.0000

09.4645.0003
09.4656.0000
09.4645.0000
09.0803.0007

ga b~ WDN

51.0807.5700
01.0001.1438
01.0031.0053
01.0023.0052
10  01.0023.0053
11 09.0803.0008

O 0 N O

Description

ACCELERATOR
LEVER/MANIPULATOR............

KIT IMPLANTATION
CABLES/CLAMP.........cccvvneene.

Bracket........ccccoociiiiiiiiiiiiieeees
SCREW,TE,M5X20 UNI 8.8 ZN
WASHER,D5 UNI 6592 ZN.......
NUT,STOPM5 UNI 7473 6S ZN
NUT,STOP,M6 UNI 7473 6S ZN
KNEE-CAP/ARTICULATION

504.1 605001 Diesel Engine - Accelerator

Ganie

Part No. 645018

GTH-4013

103



I 500 Diesel Engine Unit July 2014

505.1 605002 Diesel Engine - Injection System

ATEREX BRAND

104 GTH-4013 Part No. 645018




July 2014 500 Diesel Engine Unit |
505.1 605002 Diesel Engine - Injection System
Iltem Part No. Description Qty.
1 0946040044 Complete Air Filter.........ccccovveeeenn. 1
2 0745010084 CARTRIDGE........ccccoovvmrerrrrrrrraenn 1
3 5330012100 SIEEVE......cccociiiririirieeeeeeieeee e, 1
4 0402270058 CLAMPAO/60..........c..cooemverrererereeeen. 2
5 0100230055 NUT,STOPM10 UNI 7473 6S ZN.....4
6 0100310299 WASHER,D8 UNI 6593 ZN............. 4
7 0100010254 Screw TE M8 X 20 UNI 5739 8.8
4 U 2
8 0745010085 CARTRIDGE........cccocovvmrrrrrrrrrnnnn 1
0946040045 SENSOR.......ccovvrreereereerereirereninien. 1
10  09.08050018 RUBBER PIPE..........cccoosvurerrnnns. 1,6
11 5330013000 Manifold.......ccccceeeiiiiiiiieeiiiiiieee s 1
12 0442270001 CLAMP......cooovevieeirseeeeeeeerenieeenen. 1
13 0442270000 CLAMPB0/8O.........coocvvevereereerrrnen, 1
14 51.0809.7100 SUPPOIt..ceeeeiiiiiiiiiiiieeeeeeeieiisisieiinines 1
15 0140320004 WASHER,SPRING,D10 ZN............. 2
16  01.0031.0056 WASHER,D10 UNI 6592 ZN........... 2
17  01.0001.0353 SCREW/BOLT / BOOM WEAR
=7 o TSSO 2
Genie
Part No. 645018 GTH-4013 105



I 500 Diesel Engine Unit July 2014

506.1 605005 Hydraulic System - Qil Cooler

ATEREX BRAND

106 GTH-4013 Part No. 645018




July 2014

500 Diesel Engine Unit

Iltem Part No.

04.0605.0551
04.0607.0160
04.0607.0142
04.4239.0077
04.0600.0037
04.0605.0553
04.0607.0172
04.0607.0199
04.0605.0552

© 0O N o 0o b~ WDN PP

Description

Flexible Hose........cccccoiiiiiinnnns
FITTING, TMF L 1-7/16 ORFS....
FITTING 1" GAS X 1-7/16 ORFS
VALVE,1" PA 8....ooeviveiiiaeenn
PIPE FITTING......cccoovieeiiieenee.
Flexible Hose........cccccoviiiiviennnns
Pipe Fitting........cccoceeiiiiiiieene
Pipe Fitting........cccocvveeiiiiiineecis
Flexible Hose........cccccovcvieveennnns

506.1 605005 Hydraulic System - Qil Cooler

Ganie

Part No. 645018

GTH-4013

107



I 500 Diesel Engine Unit July 2014

507.1 605007 Suction System Hydraulic Pumps

Tav 605011
7 pos. 23

iy -
) -
4 ¢ é@*;L
Tav 605008 . >
A R
' 6 D
<
Tav 604982 4
7 ’ J //' pos. 7 W
) é@%// /
|
TavG05008| 2 \
39 T pos. 3 ) \
~ ]
/7/./'—‘"" pos. 1 \
. \
g 92 Tav 605004 \\
an av
07 > - . :
% > 18 /,> ///
b e —
- ///'
Genie

108 GTH-4013 Part No. 645018



July 2014

500 Diesel Engine Unit |

507.1 605007 Suction System Hydraulic Pumps

Item Part No. Description Qty. |Item
1 605008 pos.2 42
2 605008 pos.1 43
3 605008 pos.3 44
4 04.0605.0539 Flexible HoSe........ccoeeeveiiiiiiiieannnns 1 47
5 605011 pos.23 48
6 04.0607.0107 FITTING,3/4 BSP X 1-3/16 ORFS....2
7 0946610014 TANK CAP....cciieiieeee e 1
8 5106004600 Oil TanK.......ccooueeeriurieriiieiiiieeiiieeene 1
9 0100230054 NUT,M8 UNI 7473 6S ZN.............. 10

10 01.0031.0299 WASHER,D8 UNI 6593 ZN........... 10
11 0707260044 COVER.....cccccoiiiiiiiiiieniiee e 1
12 5333010002 Seal...ccccccieiiiieeiiiieeiie e seee e 1
13 01.0001.0039 NUL.eceiitieeriieresiieeeniieeeseeeeeneeeeeseieeens 4
14 0100310301 WASHER,D10 UNI 6593 ZN........... 4
15 0946700002 PUFFER/INSULATOR.......ccccceuvennne 4
17 0604420105 WASHER,JC 27,SP.2,5................... 1
18 0402200063 STOPPER HEAD........cccceeviivvernnennn 2
19 094661.0002 OIL LEVEL INDICATOR.................. 1
20 0604420111 WASHER......cccoiiiiiieiiee e 1
21  01.0001.0353 SCREW/BOLT / BOOM WEAR
PAD....oiiiiiiiiieeee e 4
22 01.00320055 SPRING WASHER.........c.c.cccvvennee. 4
23  07.07000006 CAPHYDRAULIC FILTER............... 1
24 094604.0047 HYD OIL FILTER 5519.......ccccocenneee. 1
25 07.0700.0023 OIL FILTER,CARTRIDGE................ 1
26 07.0700.0028 INDICATOR (OIL CLOGGING)........ 1
27 0100010113 Washer........cccocviiniiiiiiiieiieeenieenn 1
28 0442200003 PlUQ...cccieiiiiiiiiieeiiiee e 1
29 0406000200 Pipe Fitting.........ccuvveeerinuiieeeeeniiinene. 1
30 5600130000 SENSOR,TEMPHYD OIL................ 1
32 605004 pos.26
33 0442240001 VALVE,MANUAL,BEARING 2"........ 1
34 533000.0400 Manifold........ccccveiriieeiiiiiiieece, 1
35 0442380049 PUMP...coooiiieiieicee e 1
36  04.0607.0130 FITTING,1BSP X 1-3/16 ORFS....... 1
37 04.0607.0114 FITTING,3/8 BSP X 9/168 ORFS.....1
38 0442230002 KIT,FITTING G1 12.....cccevvvevverenee 1
39  04.0607.0170 Pipe Fitting.......cccocvevrueeeiiieeniieeenne 1
40 04.0607.0119 PIPE FITTING......cccooveiiiieeeeeeieeienn, 1
41 0442230001 KIT,FITTING G2 34....cccvvevveeeiiieens 1
Genie
Part No. 645018 GTH-4013

Part No. Description Qty.
04.0600.0085 UNION.....coeiiiiiiiiiiaaiiiiieeie e 1
04.0607.0111 FITTING,1/2 BSP X 13/16 ORFS.....1
06.0442.0107 WASHER/UNION.......c.cceeeeiiiiinnnnn. 1
604982 pos.7
094604.0000 FILTER, HYD. OIL TANK................. 1
109



I 500 Diesel Engine Unit July 2014

508.1 605034 Decals And Plates

Uy
Genie crrao13
8

KEEP OUT OF
WORKING RANGE

Genie crHao13 14

10 \
\
kg 4000 |

® ’/’
4
|
)
/” /
/ / !

VS
Genie crhao13

/

;
2. ,
\ \ /’

2

\ & ' =
VY == [ TR - VY

P max kg/cm? = K Pmax kg/cm?

|
R S i ———— | | XXX

A
a
P=5,5 bar

nie.

ATEREX BRAND

110 GTH-4013 Part No. 645018




July 2014

500 Diesel Engine Unit

Iltem Part No.

09.4618.0243
09.4618.0230
09.4618.0361
09.4612.0212
09.4618.0242
09.4618.0010

o O~ WDN R

~

09.4618.0547
09.4618.0661
09.4618.0271
10  09.4618.0662
11  09.4618.0034
12 (09.4618.0663
13 (09.4616.0040
14 09.4618.0022
15 0946180516
16 09.4618.0784

Description

Ganie

Part No. 645018

GTH-4013

508.1 605034 Decals And Plates

111



I 500 Diesel Engine Unit July 2014

509.1 605035 Decals And Plates

CHANGE MECHANICAL
GEAR ONLY WHEN THE| /]
MAGHINE IS STATIONARY yy
i
N 2
“ )

A WﬁﬂNIHG

WHEN TAAVELLING ON THE ROAD:

lA] CAUTION

...... =-— | g —

ATEREX BRAND

112 GTH-4013 Part No. 645018




July 2014

500 Diesel Engine Unit

Iltem Part No. Description Qty.

1 0946180230 Label.........cccoooiiiiiiiiiiieeeeeeee e, -

2 0946180068 DECAL,....ccccviurriieriiieieeniieanieesneees 1

3 0946180026 ADHESIVE ELEC CABLES............. 1

4 0946180030 Lab€l....ccooeeeiiiiiiiieeeee 1

5 0946180227 Label.......ccccoiiiiiiiiiiiieiieeeee 1

6 0946180241 LABEL,GENIE DECAL.................... 1

7 094618.0563 Label........cccocuvvviiiiiiiiiiieieieeeeeeeeeee, 1

8 0946180673 Label.......cccecoeriiiiiienieeiie e 1

8 0946180674 Label.......cccccccviviririieiiiieieiieeeeeeeeee, 1

8 094618.0675 Label........cccocuviririiiiiiiiieiiieeeeeeeeeee, 1

8 0946180676 Label........ccccoeeiiiiiieniiiiienie e 1
Genie
Part No. 645018 GTH-4013

509.1 605035 Decals And Plates

113



I 600 Electric Installation Unit

July 2014

601.1 605032 Fuse Box

iy
&

il

55— F6 ]

F15 )

(F21 }

4 —+CrF )

F14 )

£ F20 ]

3 —FLFa)

F13

+
I
©

]

2 —(F ]
5 —CF2
4-—CF]

F18

F17

F16

ok

[y

=
[}

114

—

ATEREX BRAND

GTH-4013

K23 ' K19
/A k&
S K18
K8 T K16 | 1t K15 | T K5 K17
K7 H K1 = K11 K22 K6
K10 | H K9 H K12 K20 K21
K2 K4 H K3 H K13 K14
V||| ]
6 6 6
C gy L
C O O | )
o I — o Y —
RELFE’
O o] 2 | o
O o | oo

Part No. 645018



July 2014 600 Electric Installation Unit |

601.1 605032 Fuse Box

Iltem Part No. Description Qty.
1 637650 FUSE,3A...co i 2
2 0707030193 FUSE,5A......ccoiiiiriiiriiiiiiieieieee e 1
3 634972 FUSE,7.5A. ..., 4
4 634974 FUSE,10A......oiiiieieeeeeeeeen 15
5 634973 FUSE,15A......oiiiiiiiiiiiiieieceeee e 5
6 0707030485 RELAY...ccooiiiiiiiieiiiieie e 15
7 0707030487 RELAY...coooiiiiiciieeee e 1
8  56.0021.0057 Card.......ccceeimveemniieariieeiniiee e 1
9  56.0021.0073 Control Unit........ccuvvereeeiiiiiereeriiinnen. 1
10 0707030486 RELAY..c.ocoiiiiiiieeiiieeee e 1

Genie

Part No. 645018 GTH-4013 115



July 2014

I 600 Electric Installation Unit

‘ 602.1 605036 Electric Installation - Engine Line

-

NI

G

ATEREX BRAND

Part No. 645018

GTH-4013

116



July 2014

600 Electric Installation Unit

602.1 605036 Electric Installation - Engine Line

Iltem Part No. Description Qty.
1 0707030650 Wiring Harness..........cccceveeeiivreneannnn 1
2 0707030643 Cable........ccoeveiririiniiiricnicceen 1
3 07.0703.0644 Wiring Harness...........ccceevvveeniineenns 1
4 0707030645 Cable.......cccooevriiiniiniieiiiiieenee 1
5 0707030192 RELAY......cccoimiiiiieiiieiie e 1
6 604981 POS.1....oeviiiiiiiiieeieieeeee -
7 605002 POS.1...ccvvviireririeiiieiieenieene -
8  56.0008.0012 Battery......ccccoorvrrrerrriririiieneeeenennninnnns 1
9 0707030192 RELAY.....ceoociiiiiiiieiieeiee e 1
10 5600050001 FUSE....cicuiiiiieriieiiiiiiieniieeiee s 1
11 0707030061 FUSE......ccccoooimiiiiiiiiienrienee e 1
12 07.0703.0615 EIECtriC BOX......coverirereeririrenieeeiieeenn 1
13 605008 POS.4....cvvviieeririeiieiieeniee e -
14 0707030597 Fuse Holder........c..ccceveiiniiniennnns 2
15 56.0013.0036 Proximity SwitCh...........cccevivvernnenn. 1

Part No. 645018

GTH-4013

Ganie

117



I 600 Electric Installation Unit July 2014

603.1 605037 Electric Installation - Rear Line

Genie
118 GTH-4013 Part No. 645018




July 2014

600 Electric Installation Unit

Iltem Part No. Description Qty.
1 605038 POS.1...cccvvviireririeiieiieeniee e -
2 0543290001 PRESSURE SWITCH.........cccecveenee. 1
3 0543290002 PRESSURE SWITCH.........cccccvveenne 1
4 605011 POS.1...ccrvviiiienirieieeireeniee e -
5 605015 POS.9.ccviiiiiiiiiiiiiiiieiiiins -
6  07.0709.0442 Proximity SWItCh.........ccccovvvvverineenns 1
7 5600120021 Proximity SwitCh.........ccccoeveiiiinnnen. 1
8  56.0009.0003 HOIMN.....oocoviiiiiiieiiiie e 1
9 0100190104 NUT,M8,UNI 5588 6S ZN................ 1

11 5506020297 Wiring Harness.........cccccveeevivveeeennn. 2
12 605004 POS.5.cceviiiiiiiiiiiiiiiiieeiiins -
13 605003 POS.4....oeviiiiiieiieeieee e -
14 56.0012.0017 Proximity Switch.........cccccovniiinnnnnn. 2
15 0140030011 SCreW.......ccociviiviiiiiriieiiiiieiiiiessneens 4
16  01.0001.0100 Spring Washer..........cccccoverceeennnnenn. 4
17 0707030310 GLASS......ccoeiiieiieiieenie e 2
18 0707030302 GLASS, AMBER........ccceviiriiiinninns 1
19 0707030306 BULB, HEADLAMP..........cccocvrrunnn. 4
20 07.07030309 GLASS, AMBER........cccccvvviiieennnns 1
21 07.07030304 BULB, HEADLAMP..........cceecuverunrnns 2
22 0707030305 BUlb.....ccooiiiiiieiiiiiieeeee 2
23 5600100034 Light.....c.ccoeiieeriiiiiienieenieiieesieeeiens 1
24 5600100035 Light.....c.ccooiiiriiiiiieniieiiiiieeseeeiene 1
Part No. 645018

GTH-4013

Ganie

603.1 605037 Electric Installation - Rear Line

119



I 600 Electric Installation Unit July 2014

604.1 605038 Electric Installation - Rear Line

Genie
120 GTH-4013 Part No. 645018




July 2014

600 Electric Installation Unit

Iltem Part No. Description Qty.
1 605037 POS.L..cceeeeeiiiieeiee e -
2 0140030011 SCIrEW.....ccuvveeeiiirreieaenaineeeeeeeaiereeeas 4
3 01.0001.0100 Plain Washer..........cccccevcvveereeninnnnnn. 4
4 56.0012.0017 Proximity SWitCh........cccccoocvieiiernnnne 2
5 07.0703.0648 Wiring Harness...........cccccvveveeernnnnn. 1
6 605006 POS.1...ccvviiieeireaieenreenieenne -
7 56.0009.0002 HOIMN.....coooiiiiiiiiiiiieeeeeeee e 1
8 5600120024 Proximity SwitCh..........cccoovveeiiinnnn. 1
9 604982 pos.1
10  56.0010.0036 Light.....ccccevoireiiiiinaniieenieee e 1
11 56.0010.0037 Light....cccovviiiiiiiiiiiiiiieiiice e, 1
12 56.0010.0004 Licence Plate Light...........ccccceernnnn. 1
13 0707030175 BUID..ccoooiiiiiiieeiiee e 4
14 0707030663 GlasS.....cccoceeiiureriiiiiiiiiieiiieeeiiieens 1
15 0707030320 GlasS..cccceiiueriereeiiiiiieeeeeiiiieee e 1
16 0707030321 BULB, TAIL LIGHT......cccceeeviireinnaenn 1
17 0707030319 BULB, TAIL LIGHT.....ccccvviviiieiinnnn 2
18 56.0013.0028 Level Indicator........cccuveeveeniiiiennennn. 1
19 5600130006 SENSOR,PRESSURE,HYD OIL.....1
20 56.0013.0008 Proximity SwitCh..........cccccvveeiinnnenn. 1
21 605007 POS.8....evviiiiiiiieeieeeee s -
22 0707030649 Wiring Harness.........cccocvveeeeeriinnnnn. 1
23  01.0031.0054 WASHER,D6 UNI 6592 ZN............. 2
24 560021.0023 HOUSING.....coeemrieeerrieeiirie e 1
25 0707030359 PUSHBUTTON HEAD..................... 1
26 07.0703.0363 CONACK.......ccosvrrrreeriiiiiieieeiiiieeeenn 1
27  01.0003.0153 SCREW.....ccceecireiiireeiieeenieee e 2
28 0140320002 WASHER,SPRING,D6 ZN............... 2

Part No. 645018

GTH-4013

Ganie

604.1 605038 Electric Installation - Rear Line

121



July 2014

605.1 605039 Electric Installation - Dashboard Line

I 600 Electric Installation Unit

T~ o [~
mmmmnm
|

f
;‘
-

~

= Y ~

O G2
/

L\ S

<5

il

—

Tav 605040
pos.1

Part No. 645018

-

NI

GTH-4013

ATEREX BRAND

G

122




July 2014

600 Electric Installation Unit

605.1 605039 Electric Installation - Dashboard Line

Iltem Part No. Description Qty.

1 0707030639 Wiring Harness..........cccceveeriiireenennn. 1

2 0707080535 RELAY...ccccoiiiiiiiiiiiiee e 1

3 56.0021.0059 Control Unit........cuvveeeeeiiiiiereeniiineen. 1

4 56.0021.0071 Control Unit..........cccvveeeeiiiiiiieannnns 1

5 07.07030640 Diode Valve........c.cccevvvveiiiieeniinennnns 1

6 07.07030641 Wiring Harness...........ccceevvveeiiineenns 1

7  56.0021.0078 Relay...cccccoiiieriirieiiieeiiiee e 1
Genie
Part No. 645018 GTH-4013

123



I 600 Electric Installation Unit July 2014

606.1 605040 Electric Installation - Side Cab Line

Tav 605039
pos. 1

Genie
124 GTH-4013 Part No. 645018




July 2014

600 Electric Installation Unit

606.1 605040 Electric Installation - Side Cab Line

Iltem Part No. Description Qty.
1 605039 POS.L...ccveveeiiiieiiiee e -
2 07.07030642 Wiring Harness..........cccccvveveeevnnnnn. 1
3 56.0010.0005 Pivoting Beacon..........cccccocvveerivveennns 1
4 0707030384 BULB.....ccceoiiireriireeiee e 1
5 5600020000 SUPPOIT..cccccurrrrriririiiiieieieiieeaeeeeaaeanns 1
Part No. 645018

GTH-4013

Ganie

125



July 2014

I 600 Electric Installation Unit

607.1 605041 Electric Installation - Side Cab Line

| ONLY FOR SHIFT ON FLY KIT |

Tav 605042
pos.1

W

N AN ©
/ )
A\

\
t ——

YU N
A \ N\
NaWa: wf/my m

\ /Qu( AN \

\ ! / \

// / \/W/\/;v

\ VY

\ J
\ \ /

Part No. 645018

GTH-4013

126



July 2014

600 Electric Installation Unit

607.1 605041 Electric Installation - Side Cab Line

Iltem Part No. Description Qty.
1 0707030647 Wiring Harness.........cccceeveeeiniveenenn. 1
2 07.0703.0484 MiCro-SWItCh.......cceevvuiieriieieiiiiienne 1
3 56.0021.0068 Control Unit........cuvveeeeeiiiriereeniiinnnn. 1
4 56.0006.0002 Relay.....ccccocmmimiiiiieiiiiiiiee i 1
5 0707080656 FUSE,1A.......cccccoiiimimiiiiiiiieeniieenne 1
6 07.07030486 RELAY...ccccooiiiiiiiieiiee e 1
7 634972 FUSE,7.5A. ..o 1
8  07.0703.0657 HOUSING......cooivriereeriiiiieeeeeiiirieeeenn 2
9 07.0703.0617 GlaSS...ccereeiiiririiiaeiiiiiieaeeeniiieeaeennes 2
10 640009 Pilot Light.....c.cooviieiiiieieeeeee 1
11 0707030618 Pilot Light.......ccccveiiieeiniiieniiieiinennn 1

Part No. 645018

GTH-4013

Ganie

127



I 600 Electric Installation Unit July 2014

608.1 605042 Electric Installation - Rear Line

o 0] )

Does]

Tav 605041
pos. 1

Genie

ATEREX BRAND

128 GTH-4013 Part No. 645018



July 2014

600 Electric Installation Unit

608.1 605042 Electric Installation - Rear Line

Iltem Part No. Description Qty.
1 605041 POS.L..ccveeeeiiiieeiee e -
2 605003 POS.12...cccciiiiiiiiiiiiiiiiiiininns -
3 605008 P0S.35.....cciiiiiiieeiieeee s -
4 605015 P0S.12....coviiiiieiiiieeeee e -
5 0707090356 SWITCH,SECURITY ....cccvvvrvrrennnn 2
6 5600120047 PROX SWITCH......c.ccoovivivreeniinnnnn. 1
Genie
Part No. 645018 GTH-4013 129



July 2014

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.
Part Number Page Part Number Page Part Number Page Part Number Page
01.0001.0014 ............87 01.0031.0301 ............ 23,31,33,35  04.0605.0506 04.4210.0003
01.0001.0017 .. 93, 99, 109 04.0605.0525 .. 04.4210.0004 ...
01.0001.0037 .. 01.0032.0055 04.0605.0527 04.4210.0006
01.0001.0039 .. 01.0117.0101 .... 04.0605.0533 04.4210.0007
01.0001.0043 .. 01.4001.0000 . 04.0605.0534 .. 04.4210.0008 ...
01.0001.0069 .. 01.4001.0001 .... 04.0605.0535 04.4220.0003
01.0001.0073 .. 01.4001.0003 ... 04.0605.0536 04.4223.0000
01.0001.0078 .. 01.4001.0005 . 04.0605.0537 .. 04.4223.0001 ...
01.0001.0100 .. 01.4001.0008 .... 04.0605.0538 04.4223.0002
01.0001.0104 .. 01.4001.0010 .... 04.0605.0539 04.4223.0003
01.0001.0113 .. 01.4001.0012 . 04.0605.0540 .. 04.4224.0001 ...
01.0001.0156 .. 01.4001.0016 .... 04.0605.0541 04.4227.0000
01.0001.0254 ............ 25, 49, 87, 93, 01.4001.0026 .... 04.0605.0542 04.4227.0001
99, 105 01.4001.0058 . . 04.0605.0543 .. 04.4229.0044 ...
01.0001.0257 ............ 33,35 01.4001.0078 .... 31, 33,35 04.0605.0544 04.4229.0045
01.0001.0304 ............ 31,79, 81, 99, 01.4001.0110 .... 31, 33,35 04.0605.0545 04.4235.0023
101 01.4003.0002 . .87 04.0605.0546 .. 04.4235.0031 ...
01.0001.0306 .. ...23, 33, 35, 85 01.4003.0011 . .119, 121 04.0605.0547 .. 04.4236.0055 ...
01.0001.0308 .. .29 01.4005.0006 . .97 04.0605.0548 .. 04.4236.0060 ...
01.0001.0310 .. 01.4006.0001 . .27 04.0605.0549 .. 04.4236.0075 ...
01.0001.0314 .. 01.4006.0005 . .81 04.0605.0550 .. 04.4238.0043 ...
01.0001.0353 .. 01.4006.0011 . ..23,31,33,35 04.0605.0551 .. 04.4238.0049 ...
01.0001.0355 .. 01.4023.0000 . .31, 33,35 04.0605.0552 .. 04.4238.0053 ...
01.0001.0356 .. 01.4031.0003 . .31 04.0605.0553 .. 04.4239.0000 ...
01.0001.0357 .. 01.4032.0002 . .19, 25,93,121  04.0605.0554 .. 04.4239.0001 ...

01.0001.0401 ..
01.0001.0409 ..
01.0001.0410 ..
01.0001.0413 ..
01.0001.0466 ..
01.0001.0505 ..
01.0001.0507 ..
01.0001.0564 ..
01.0001.0604 ..
01.0001.0657 ..
01.0001.0703 ..
01.0001.0902 ..
01.0001.1438 ..
01.0001.1465 ..
01.0001.1492 ..
01.0001.1493 ..
01.0003.0023 ..
01.0003.0153 ..
01.0003.0155 ..
01.0003.0157 ..
01.0003.0158 ..
01.0003.0164 ..
01.0003.0208 ..
01.0003.0210 ..
01.0003.0255 ..
01.0019.0104 ..
01.0023.0052 ..

01.0023.0053

01.0023.0054

01.0023.0055

01.0023.0056 ..
01.0023.0057 ..
01.0023.0060 ..
01.0031.0053 ..
01.0031.0054 ..

01.0031.0055 ..
01.0031.0056 ..

01.0031.0057 ..
01.0031.0058 ..
01.0031.0059 ..
01.0031.0061 ..
01.0031.0062 ..
01.0031.0299 ..

99, 105, 109

01.4032.0003 ....

01.4032.0004

01.4032.0005

01.4032.0006 ....
01.4032.0007 .

01.4032.0009 ....
01.4041.0005 ....

02.0112.0155 .

02.0117.0053 ....

02.0117.0101

02.4115.0000

03.0000.0008 ....

04.0214.0035 .

04.0220.0055 ....
04.0220.0063 ....

04.0227.0058 .
04.0227.0064 .
04.0227.0067 .
04.0227.0068 .
04.0600.0019 .
04.0600.0037 .
04.0600.0067 .
04.0600.0077 .
04.0600.0081 .

04.0600.0085 ....
04.0600.0087 ....

04.0600.0092 .

04.0600.0159 ....
04.0600.0166 ...

04.0600.0195 .

04.0600.0196 ....
04.0600.0197 ....

04.0600.0200 .

04.0604.0124 ....
04.0605.0112 ....

04.0605.0113 .

04.0605.0114 ....
04.0605.0182 ....

04.0605.0261 .

04.0605.0262 ....
04.0605.0304 ....

04.0605.0308 .
04.0605.0309 .
04.0605.0331 .
04.0605.0351 .
04.0605.0428 .
04.0605.0504 .

04.0605.0505 ....

25, 87, 93,

33, 35, 79, 81, 04.0605.0556
93, 101, 105 04.0605.0557 ..
43, 49, 77, 97 04.0605.0558
19, 87 04.0605.0559
04.0605.0560 ..

130

99 04.0605.0555

04.0605.0561
04.0605.0588

04.0607.0103
04.0607.0107

04.0607.0111
04.0607.0112
04.0607.0113
04.0607.0114

04.0607.0115

04.0607.0137
04.0607.0141

04.0607.0145
04.0607.0149

04.0607.0155
04.0607.0160

04.0607.0164
04.0607.0167

04.0607.0172
04.0607.0173

04.0607.0184
04.0607.0188

04.0607.0801

Genie

ATEREX BRAND

04.0605.0589 ..

04.0607.0110 ..

04.0607.0117 ..
04.0607.0119 ..
04.0607.0121 ..
04.0607.0122 ..
04.0607.0130 ..
04.0607.0131 ..
04.0607.0132 ..

04.0607.0142 ..

04.0607.0153 ..

04.0607.0163 ..

04.0607.0170 ..

04.0607.0174 ..

04.0607.0197 ..
04.0607.0198 ..
04.0607.0199 ..
04.0607.0207 ..
04.0607.0223 ..
04.0607.0558 ..

39, 43, 109

.39, 93

39, 77, 87, 95,
109

93

39,41

25, 27, 37, 45,
93, 95, 109
37,95

.29, 39
.109
A41,77,87,91, 95

04.4239.0002
04.4239.0003

04.4239.0004 ...

04.4239.0005
04.4239.0007

04.4239.0013 ...

04.4239.0077
04.4239.0079

04.4240.0024 ...

04.4240.0025
04.4240.0052

04.4240.0053 ...

04.4240.0055
05.0400.0000

05.0401.0000 ...

05.0401.0001
05.0401.0003

05.0401.0005 ...
05.4309.0000 ...
05.4315.0004 ...
05.4329.0000 ...
05.4329.0001 ...
05.4329.0002 ...
05.4329.0021 ...
06.0401.0123 ...
06.0401.0219 ...

06.0442.0055
06.0442.0101

06.0442.0103 ...

06.0442.0105
06.0442.0107

06.0442.0111 ...

07.0470.0175
07.0607.0111

07.0700.0006 ...

07.0700.0023
07.0700.0028

07.0701.0007 ...

07.0701.0180
07.0701.0196

07.0701.0203 ...

07.0701.0204
07.0701.0205

07.0703.0007 ...
07.0703.0010 ...
07.0703.0017 ...
07.0703.0019 ...
07.0703.0029 ...
07.0703.0032 ...

07.0703.0034

GTH-4013

Part No. 645018



July 2014 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page

07.0703.0035 07.0709.0072 07.0730.0069 07.0740.0093
07.0703.0061 07.0709.0074 .... 07.0738.0000 07.0740.0094
07.0703.0125 ... 07.0709.0076 . 07.0740.0000 ... 07.0740.0095 .
07.0703.0175 07.0709.0077 .... 07.0740.0001 07.0740.0096
07.0703.0192 07.0709.0078 .... 07.0740.0002 07.0740.0097
07.0703.0193 ... 07.0709.0079 . 07.0740.0003 ... 07.0740.0098 .
07.0703.0302 ... 07.0709.0081 . 07.0740.0004 ... 07.0740.0099 .
07.0703.0304 ... 07.0709.0082 . 07.0740.0005 ... 07.0740.0100 .
07.0703.0305 ... 07.0709.0084 . 07.0740.0006 ... 07.0740.0101 .
07.0703.0306 ... 07.0709.0101 . 07.0740.0007 ... 07.0740.0102 .
07.0703.0309 ... 07.0709.0102 . 07.0740.0009 ... 07.0740.0103 .
07.0703.0310 ... 07.0709.0104 . . 07.0740.0010 ... 07.0740.0104 .
07.0703.0319 ... 07.0709.0106 . .57, 69 07.0740.0011 ... 07.0740.0105 .
07.0703.0320 ... 07.0709.0113 . .51, 55, 63, 67 07.0740.0012 ... 07.0740.0106 .
07.0703.0321 07.0709.0117 ............55, 67 07.0740.0013 07.0740.0107
07.0703.0359 07.0709.0118 .... ...55, 67 07.0740.0014 07.0740.0114
07.0703.0363 ... 07.0709.0119 . 07.0740.0015 ... 07.0740.0115 .
07.0703.0384 07.0709.0121 .... 07.0740.0016 07.0740.0116
07.0703.0417 07.0709.0122 .... 07.0740.0017 07.0740.0117
07.0703.0418 ... 07.0709.0123 . 07.0740.0018 ... 07.0740.0118 .
07.0703.0419 07.0709.0124 .... 07.0740.0020 07.0740.0119
07.0703.0420 07.0709.0205 .... 07.0740.0021 07.0740.0120
07.0703.0421 ... 07.0709.0215 . 07.0740.0022 ... 07.0740.0121 .
07.0703.0423 07.0709.0216 .... 07.0740.0024 07.0740.0122
07.0703.0425 07.0709.0218 .... 07.0740.0025 07.0740.0123
07.0703.0429 ... 07.0709.0219 . 07.0740.0026 ... 07.0740.0124 .
07.0703.0430 07.0709.0220 .... 07.0740.0027 07.0740.0125
07.0703.0431 07.0709.0327 .... 07.0740.0028 07.0740.0126
07.0703.0432 ... 07.0709.0356 . 07.0740.0029 ... 07.0740.0127 .
07.0703.0434 07.0709.0357 .... 07.0740.0030 07.0740.0128
07.0703.0435 07.0709.0365 .... 07.0740.0032 07.0740.0129
07.0703.0440 ... 07.0709.0371 . 07.0740.0035 ... 07.0740.0130 .
07.0703.0441 ... 07.0709.0372 . 07.0740.0037 ... 07.0740.0132 .
07.0703.0484 ... 07.0709.0374 . 07.0740.0041 ... 07.0740.0133 .
07.0703.0485 ... 07.0709.0377 . 07.0740.0042 ... 07.0740.0136 .
07.0703.0486 ... 07.0709.0386 . 07.0740.0046 ... 07.0740.0139 .
07.0703.0487 ... 07.0709.0424 . 07.0740.0047 ... 07.0740.0140 .
07.0703.0489 ... 07.0709.0426 . 07.0740.0048 ... 07.0740.0141 .
07.0703.0494 ... 07.0709.0430 . 07.0740.0049 ... 07.0740.0142 .
07.0703.0531 ... 07.0709.0441 . 07.0740.0050 ... 07.0740.0143 .
07.0703.0532 07.0709.0442 .... 07.0740.0051 07.0740.0144
07.0703.0533 07.0709.0443 .... 07.0740.0052 07.0740.0145
07.0703.0534 ... 07.0709.0719 . 07.0740.0054 ... 07.0740.0151 .
07.0703.0535 07.0709.0720 .... 07.0740.0055 07.0740.0152
07.0703.0572 07.0709.0721 .... 07.0740.0058 07.0740.0154
07.0703.0576 ... 07.0709.0722 . 07.0740.0059 ... 07.0740.0156 .
07.0703.0581 07.0709.0723 .... 07.0740.0060 07.0740.0157
07.0703.0597 07.0709.0724 .... 07.0740.0061 07.0740.0158
07.0703.0614 ... 07.0709.0726 . 07.0740.0062 ... 07.0740.0163 .
07.0703.0615 07.0709.0727 .... 07.0740.0063 07.0740.0169
07.0703.0617 07.0712.0093 .... 07.0740.0064 07.0740.0170
07.0703.0618 ... 07.0712.0094 . 07.0740.0066 ... 07.0740.0171 .
07.0703.0639 07.0712.0095 .... 07.0740.0067 07.0740.0172
07.0703.0640 07.0712.0096 .... 07.0740.0068 07.0740.0173
07.0703.0641 ... 07.0713.0005 . 07.0740.0069 ... 07.0740.0178 .
07.0703.0642 07.0713.0008 .... 07.0740.0070 07.0740.0192
07.0703.0643 07.0713.0023 .... 07.0740.0071 07.0740.0202
07.0703.0644 ... 07.0713.0057 . 07.0740.0072 ... 07.0740.0206 .
07.0703.0645 ... 07.0721.0101 . 07.0740.0073 ... 07.0740.0208 .
07.0703.0647 ... 07.0721.0119 . 07.0740.0074 ... 07.0740.0209 .
07.0703.0648 ... 07.0721.0202 . 07.0740.0076 ... 07.0740.0210 .
07.0703.0649 ... 07.0722.0053 . 07.0740.0078 ... 07.0740.0211 .
07.0703.0650 ... 07.0726.0044 . 07.0740.0079 ... 07.0740.0212 .
07.0703.0656 ... 07.0726.0051 . 07.0740.0080 ... 07.0740.0213 .
07.0703.0657 ... 07.0726.0100 . 07.0740.0081 ... 07.0740.0214 .
07.0703.0663 ... 07.0726.0103 . 07.0740.0082 ... 07.0740.0215 .
07.0709.0001 07.0728.0006 .... 07.0740.0083 07.0740.0217
07.0709.0057 07.0728.0007 .... 07.0740.0084 07.0740.0218
07.0709.0059 ... 07.0730.0036 . 07.0740.0085 ... 07.0740.0219 .
07.0709.0060 07.0730.0037 .... 07.0740.0086 07.0740.0223
07.0709.0061 07.0730.0063 .... 07.0740.0087 07.0740.0227
07.0709.0064 ... 07.0730.0064 . 07.0740.0088 ... 07.0740.0228 .
07.0709.0065 07.0730.0065 .... 07.0740.0089 07.0740.0229
07.0709.0068 07.0730.0066 .... 07.0740.0090 07.0740.0230
07.0709.0070 ... 07.0730.0067 . 07.0740.0091 ... 07.0740.0231 .
07.0709.0071 07.0730.0068 .... 07.0740.0092 07.0740.0234
Genie

ATEREX BRAND

Part No. 645018 GTH-4013 131




July 2014

| Part Number Index (continued)

Part Number

Page

Part Number

Part Number

Part Number

07.0740.0235

07.0740.0236 ..
07.0740.0246 ..
07.0740.0247 ..
07.0740.0248 ..
07.0740.0249 ..
07.0740.0250 ..
07.0740.0264 ..
07.0740.0265 ..
07.0740.0266 ..
07.0740.0267 ..
07.0740.0272 ..
07.0740.0273 ..
07.0740.0274 ..
07.0740.0275 ..
07.0740.0276 ..
07.0740.0277 ..
07.0740.0279 ..
07.0741.0000 ..
07.0741.0001 ..
07.0741.0002 ..
07.0741.0003 ..
07.0741.0004 ..
07.0741.0005 ..
07.0741.0006 ..
07.0741.0008 ..
07.0741.0009 ..
07.0741.0010 ..
07.0741.0011 ..
07.0741.0012 ..
07.0741.0014 ..
07.0741.0015 ..
07.0741.0016 ..
07.0741.0017 ..
07.0741.0018 ..
07.0741.0019 ..
07.0741.0031 ..
07.0741.0032 ..
07.0741.0033 ..
07.4501.0084 ..
07.4501.0085 ..
07.4501.0096 ..
07.4501.0097 ..
07.4501.0098 ..
07.4501.0099 ..
07.4501.0100 ..
07.4501.0101 ..
07.4501.0102 ..
07.4501.0103 ..
07.4529.0071 ..
07.4529.0072 ..
07.4529.0073 ..
07.4529.0093 ..
07.4529.0102 ..
07.4529.0106 ..
07.4529.0107 ..
07.4529.0108 ..
07.4529.0109 ..
07.4529.0110 ..
07.4529.0111 ..
07.4529.0115 ..
09.0610.0972 ..
09.0801.0000 ..
09.0801.0001 ..
09.0801.0025 ..
09.0802.0017 ..
09.0803.0007 ..
09.0803.0008 ..
09.0803.0012 ..
09.0803.0016 ..
09.0803.0026 ..
09.0803.0043 ..
09.0803.0055 ..
09.0803.0087 ..
09.0803.0177 ..
09.0803.0178 ..

09.0803.0245

09.0803.0348 ....
09.0803.0351 .
09.0803.0352 ....
09.0803.0360 ....
09.0803.0368 .
09.0803.0395 .
09.0803.0407 .
09.0803.0408 .
09.0803.0419 .
09.0804.1600 .
09.0805.0000 .
09.0805.0018 .
09.0805.0078 .
09.4601.0031 ....
09.4604.0000 ....
09.4604.0044 .
09.4604.0045 ....
09.4604.0047 ....
09.4610.0001 .
09.4610.0002 ....
09.4612.0212 ....
09.4616.0040 .
09.4616.0109 ....
09.4618.0010 ....
09.4618.0022 .
09.4618.0026 ....
09.4618.0030 ....
09.4618.0034 .
09.4618.0068 ...
09.4618.0227 ....
09.4618.0230 .
09.4618.0241 .
09.4618.0242 .
09.4618.0243 .
09.4618.0271 .
09.4618.0361 .
09.4618.0516 .
09.4618.0547 .
09.4618.0563 .
09.4618.0661 ....
09.4618.0662 ....
09.4618.0663 .
09.4618.0673 ....
09.4618.0674 ....
09.4618.0675 .
09.4618.0676 ....
09.4618.0784 ....
09.4627.0016 .
09.4627.0017 ....
09.4629.0000 ....
09.4629.0003 .
09.4632.0002 ....
09.4632.0061 ....
09.4632.0062 .
09.4633.0014 ....
09.4633.0020 ....
09.4635.0014 .
09.4635.0041 .
09.4635.0042 .
09.4636.0002 .
09.4636.0014 .
09.4645.0000 .
09.4645.0003 .
09.4645.0022 .
09.4655.0000 .
09.4656.0000 ...
09.4661.0002 ....
09.4661.0014 .
09.4670.0001 ....
09.4670.0002 ....
09.4670.0004 .
09.4670.0006 ....
51.0110.9000 ....
51.0200.8400 .
51.0200.8500 ....

132

51.0200.8600
51.0400.2700

51.0500.1200 ..

51.0500.1300
51.0600.4500

51.0600.4600 ..
51.0800.0400 ..
51.0800.0600 ..
51.0800.2700 ..
51.0801.9000 ..
51.0801.9100 ..
51.0803.0300 ..
51.0804.8700 ..
51.0804.9000 ..

51.0805.1500
51.0805.1600

51.0806.7400 ..

51.0807.5700
51.0808.0700

51.0808.1200 ..

51.0808.1300
51.0808.1400

51.0808.3000 ..

51.0808.3100
51.0808.5100

51.0808.6900 ..

51.0808.7600
51.0808.8100

51.0808.9000 ..

51.0808.9400
51.0808.9500

51.0809.3100 ..
51.0809.3400 ..
51.0809.3900 ..
51.0809.4000 ..
51.0809.4600 ..
51.0809.5700 ..
51.0809.7100 ..
51.0810.5300 ..
51.0810.5500 ..

51.0901.6700
51.0901.7700

51.0902.3100 ..

51.0902.3200
51.0902.3400

51.0902.3800 ..

51.0902.4400
51.0902.4500

51.0902.5400 ..

51.1000.3400
51.1300.5300

51.1301.2500 ..

52.0900.0200
53.0000.3816

53.0100.2400 ..

53.0200.0700
53.0300.1600

53.0400.1200 ..
53.0500.0400 ..
53.0600.1200 ..
53.0700.0300 ..
53.0800.1400 ..
53.0800.1500 ..
53.3000.0400 ..
53.3001.0500 ..
53.3001.2100 ..

53.3001.3000
53.3001.3600

53.3001.4300 ..

53.3100.0030
53.3200.0029

53.3301.0002 ..

53.3400.9100
53.3400.9200

53.3402.0300 ..

53.3402.0400

Genie

ATEREX BRAND

53.3402.0500
53.3402.0600

53.3402.0700 ...

53.3402.0800
54.0000.0001

54.0000.0004 ...
54.0000.0083 ...
54.0000.0096 ...
54.0000.0097 ...
54.0000.0098 ...
54.0000.0099 ...
54.0000.0122 ...
54.0000.0123 ...
54.0000.0126 ...

54.0000.0128
54.0000.0129

54.0000.0155 ...

54.0000.0156
54.0000.0157

54.0001.0001 ...

54.0001.0022
54.0001.0041

54.0002.0031 ...

54.0003.0033
54.0004.0000

54.0004.0099 ...

54.0100.0020
54.0100.0056

54.0100.0077 ...

54.0200.0000
54.0200.0001

54.0201.0003 ...
54.0201.0004 ...
54.0201.0017 ...
54.0600.0001 ...
54.0702.0000 ...
54.0702.0001 ...
54.0702.0003 ...
54.0702.0004 ...
54.0800.0000 ...

55.0403.0043
55.0403.0044

55.0602.0144 ...

55.0602.0297
55.1100.6800

56.0002.0000 ...

56.0005.0001
56.0006.0002

56.0008.0012 ...

56.0009.0002
56.0009.0003

56.0010.0004 ...

56.0010.0005
56.0010.0034

56.0010.0035 ...

56.0010.0036
56.0010.0037

56.0012.0017 ...
56.0012.0020 ...
56.0012.0021 ...
56.0012.0024 ...
56.0012.0047 ...
56.0013.0000 ...
56.0013.0001 ...
56.0013.0006 ...
56.0013.0008 ...

56.0013.0028
56.0013.0036

56.0016.0021 ...

56.0016.0032
56.0017.0003

56.0021.0023 ...

56.0021.0057
56.0021.0059

56.0021.0068 ...

56.0021.0071

GTH-4013

Part No. 645018



July 2014 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page
56.0021.0073 ............ 115 639662 641109
56.0021.0078 ............ 123 639664 901777
626544 ... . 639668 .. 902935
627521 ... 639670
628275 ... 639671
628924 639674 ..
629733 639675 ..
629735 639676 ..
630328 639679 ..
630693 639681 ..
630846 639682 ..
632383 639683 ..
633069 639684 ..
633098 639685 ..
633099 ... 639686
633109 ... 639689
633161 639691 ..
633174 ... 639692
633176 .... 55, 61, 67, 73 639693
633202 .55, 67, 75 639695 ..
633203 ... 639696
633208 .... 639778
633517 639780 ..
634499 ... 639781
634501 ... 639783
634546 639784 ..
634972 ... 639785
634973 ... 639787
634974 639790 ..
635594 ... 639791
635596 ... 639792
636440 639793 ..
637536 639794 ..
637567 639795 ..
637574 639796 ..
637577 639797 ..
637582 639799 ..
637584 639800 ..
637621 639802 ..
637650 639803 ..
637850 ... 639804
638226 ... 639807
638548 ... 639808 ..
639809
638744 ... 639810
638747 639811 ..
638748 ... 639812
639289 ... 639813
639297 639814 ..
639298 ... 639815
639300 ... 639816
639301 639819 ..
639302 ... 639820
639303 ... 639821
639327 640009 ..
639328 ... 640101
639329 ... 640102
639624 640214 ..
639625 640216 ..
639630 640270 ..
639631 640536 ..
639637 640594 ..
639639 640717 ..
639640 640718 ..
639641 640719 ..
639642 . 640720 ..
639643 ... 55, 67 640728
639645 ... 55, 67 640729
639646 . 640730 ..
639647 ... 55, 67 640731
639650 ... 53, 65 640732
639651 . 640908 ..
639652 ... 53, 65 640909
639653 ... 53, 65 641089
639657 641090 ..
639661 ... 641108
Genie

ATEREX BRAND

Part No. 645018 GTH-4013 133




July 2014

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

FILTER, HYD. OIL TANK.....109

1st Telescopic Element.....79

2

2 KEYS & SWITCH.....15
2nd Telescopic Element.....81

3

3-WAY FITTING.....17
3rd Telescopic Element.....81

6

604981 pos.1.....117
604981 pos.10.....45
604981 pos.9.....41
604982 pos.1.....121
604982 pos.7.....109
604993 pos.5.....93
605002 pos.1.....117
605003 pos.1.....41
605003 pos.12.....129
605003 pos.2.....95
605003 pos.4.....119
605004 pos.12.....41
605004 pos.20.....41
605004 pos.26.....109
605004 pos.5.....119
605005 pos.1.....41
605006 pos.1.....121
605007 pos.8.....121
605008 pos.1.....109
605008 pos.2.....109
605008 pos.3.....109
605008 pos.35.....129
605008 pos.4.....117
605008 pos.5.....37
605011 pos.1.....119
605011 pos.21.....41
605011 pos.23.....109
605014 pos.14.....85
605014 pos.17.....41
605015 pos.12.....129
605015 pos.9.....119
605037 pos.1.....121
605038 pos.1.....119
605039 pos.1.....125
605041 pos.1.....129

90° Elbow.....85

A

ACCELERATOR CABLE.....103
ACCELERATOR LEVER/MANIPULATOR...103
Accumulator.....77
ACCUMULATOR,BRAKE.....45
ADAPTER,REDUCTION,HOSE.....17
ADHESIVE ELEC CABLES.....113
ADHESIVE NON SOSTARE.....111

Adhesive Profile.....13

AIR INLET.....17

AIR INLET,D76.....17

B

Ball-Grip.....11

Basic Frame.....31

Battery.....117

BEARING.....53, 55, 65, 67, 75

Bearing.....53, 55, 65, 67, 75

Bevel Gear Set.....53, 65

BLEEDER VALVE,LONG.....57, 69

Block.....87

BOOT.....75

Bracket.....11, 25, 33, 35, 49, 103

BRACKET,SUPPORT.....17

Brake Disc.....57, 69

BRAKE DISC,INTERMEDIATE.....57, 69

BRAKE/CABLE.....49

BULB.....125

Bulb.....119, 121

BULB, HEADLAMP.....119

BULB, TAIL LIGHT.....121

BUMP STOP,RUBBER.....13

BUSHIN 4 HURTH.....69

BUSHING.....55, 61, 67, 73, 79, 81

Bushing....... 11, 13, 15, 25, 27, 61, 73, 77, 79,
81, 85, 89, 93

BUSHING/EAR-RING.....29

BYPASS VALVE.....87

CABLE.....103
Cable.....117
CAP.....13, 15

CAPHYDRAULIC FILTER.....109
Card.....115

Cardan Shatft.....47
CARTRIDGE.....105
CASE,DIFFERENTIAL.....65
Casing.....31

Chain.....83

CLAMP.....101, 105

Clamp.....45, 97, 101
CLAMP,22/32.....17
CLAMP,40/60.....99, 105
CLAMP,60/80.....105
CLAMP,90/110.....99
CLAMPD16.....85, 87, 91
CLAMP,HOSE,MEB,40-60 H12.....17
CLUTCH DISC.....53
Coating.....13

COIL (53.0700.0303).....27
COIL,SQUARE SOLENOID.....37, 39
Collar.....87

Compensation Cylinder.....95
Compl. Front Differential Gear.....53
COMPL. REAR DIFFERENTIAL GEAR.....65
Complete Air Filter.....105
Complete Radiator.....99
CONDUCT/HOSE.....45
Connection.....33, 35

Ganie

134

CONNECTION/PIPE FITTING.....45
CONTACT.....15

Contact.....15, 121

Control Lever.....15

Control Panel.....21

Control Unit.....115, 123, 127
Control Valve.....25

Control Valve from SN 17125.....41
Control Valve to SN 17126.....41
Conveyor.....99

COTTER PIN.....49

COVER.....51, 63, 75, 109
Cover.....15, 55, 67, 75
COVER,DASH.....15, 21
COVER,RADIO HOUSING.....15
COVER,SPEAKER.....11
COVER,VALVE PROTECTION.....27
COVERING.....13

Cylinder....27, 29, 33, 35, 59, 71, 75, 77, 87, 93

D

Dash Board.....21

Dashboard.....15

DECAL.....111

DECAL,.....113

DECAL, (DO NOT OPEN WHEN RUN).....111
Diesel Engine.....97

Diesel Oil Filter.....97

Diesel Oil Tank.....31

DIFFERENTIAL CASE.....53

Diode Valve.....123

Display.....19

DOME LIGHT.....11

DOOR LOCK.....13

Door Stop.....11

DOWEL.....57, 69, 75

Dowel.....49

DRILLED SCREW.....29, 45, 85, 87
DRIVING MIRROR-REAR VIEW.....33, 35

E

ELASTIC JOINT.....97
Electric Box.....117
ELEMENT,AIR FILTER.....11

ENGINE ISOLATOR,PERKINS.....97
Exaust Muffler.....101

Exhaust Pipe.....101

EYE CONNECTION/PIPE FITTING.....45

F

FEMALE QUICK COUPLER.....93
FILTER,COVER.....11
FITTING 1" GAS X 1-7/16 ORFS.....41, 107
FITTING 18X1.5 X 11/16 ORFS.....39
FITTING, 1 BSP X 1-3/16-12 ORFS.....39, 41
FITTING,1 BSP X 1-11/16 ORFS.....39
FITTING,1/2 BSP X 11/16 ORFS.....39, 93
FITTING,1/2 BSP X 13/16 ORFS....39, 77, 87,
95, 109
FITTING,1/2 BSP X 9/16 ORFS.....25
FITTING,1BSP X 1-3/16 ORFS.....41, 109
FITTING,3/4 BSP X 1-3/16 ORFS...39, 43, 109

GTH-4013

Part No. 645018



July 2014

FITTING,3/4 BSP X 13/16 ORFS....41, 77, 87,
91, 95

FITTING,3/8 BSP X 11/16 ORFS.....29, 39

FITTING,3/8 BSP X 9/168 ORFS....25, 27, 37,
45, 93, 95, 109

FITTING,90,1/2GAS X 13/16 M ORFS....... 85,
87,93

FITTING,M12X1.5X9/16 ORFS.....43

FITTING,M14X1.5 X 9/16 ORFS.....37

FITTING,M42X2.0 X 1-11/16 ORFS.....43

FITTING, TMF 13/16 ORFS.....77, 95

FITTING, TMF C 9/16 OFRS.....93

FITTING, TMF L 1-7/16 ORFS.....41, 91, 107

FITTING, TMF L 9/16 ORFS.....37, 95

Flange.....53, 65, 75

FLANGE,HALF DA47.....43

FLEXIBLE HOSE.....85, 91

FLEXIBLE HOSE.....45, 93, 95

Flexible Hose.....25, 27, 29, 37, 39, 41, 43, 45,
77, 85, 87,91, 93, 95, 97, 107, 109

Fork.....23, 83

Fork Coupling Attachment.....89

Forks Articulation Cylinder.....85

Frame.....11, 13

FRONT GLASS.....11

Front Support.....31, 33, 35

FTNG,90,1/4 BSP X 9/16 ORFS.....93

Fuel Gauge.....31

FUSE.....117

Fuse.....117

Fuse Holder.....117

FUSE,10A.....115

FUSE,15A.....115

FUSE,1A.....127
FUSE,3A.....115
FUSE,5A.....115
FUSE,7.5A.....115, 127
G
GASKET.....11

GASKETKIT.....27, 59, 71

GASKET KIT / INNER BOOM CYL......87
GASKET KIT / UPPER BOOM CYL......87
GASKET,HANDLE.....13
GASKET,RUBBER.....11
GASKET,STRIP.....99
GASKET/SEAL.....87
GAUGE / OIL PRESSURE.....21
Gear.....75

Gear Box.....47
GEAR,DIFFERENTIAL SIDE.....65
GLASS.....13, 119

Glass.....11, 21, 121, 127

GLASS, AMBER.....119

GLASS, TOP.....11

GLASS/PILOT LIGHT.....15
Grate.....33, 35, 99

GREASE NIPPLE.....49, 55, 67
Grease Nipple.....13, 77

GREASE ZERK.....55, 61, 67, 73
GREASE ZERK,1/8".....25, 27, 29, 79, 89, 95
GROMMET,RUBBER D31.....17
GRUBSCREW.....69

GUARD.....75

Guard.....11, 19, 25, 31, 33, 35, 93
Guide.....87

Part Description Index (continued) |

H

HANDLE.....11, 13, 33, 35
Handle.....15

Handwheel Arrangement.....97
HEATER,COMPLETE.....17

HEX HEAD CAP.....11, 13, 17
Hinge.....11, 13, 23, 33, 35

HOLDING VALVE / SWAY CYLINDER

Horn.....119, 121
HOSE GUIDE.....11
HOSE AIR.....17

HOSE,FLEXIBLE,R2X2 1/2LG.1800....

HOUSING.....55, 67

Housing.....51, 55, 63, 75, 121, 127
HUB.....55, 67, 97

HYD OIL FILTER 5519.....109
HYDRAULIC MOTOR.....43
Hydraulic Motor.....43

HYDRAULIC PUMP / HPR50.....43

.25

IGNITION SWITCH W/TWO KEYS.....21

INDICATOR (OIL CLOGGING).....109
INSULATOR.....31
ISOLATOR,VIBRATION.....23

J

JOINT.....39

Joint.....55, 67

JOINT BOX.....55, 67

Joint Kit.....25, 37, 39, 41, 43, 93
JOINT,ARTICULATED.....55, 67
JOINT/GASKET KIT.....85

K

KIT,FITTING G1 12.....109
KIT,FITTING G2 34.....109
KITHARWARE,UNIVERSAL JOINTS..
KIT,SUNSHIELD CURTAIN.....13
KNEE-CAP/ARTICULATION JOINT.....
KNOB.....15, 17

LABEL.....111
Label.....13, 111, 113
LABEL,GENIE DECAL.....113

Ladder.....31
Last.....23
LATCH.....23

Left Mud-Guard.....31

Level Indicator.....121
LEVER.....69, 75

Lever.....49, 69

Licence Plate Light.....121
Light.....119, 121

LIGHT SWITCH LEVER.....15
Limit Switch.....23

LOAD CELL.....19

LOAD HOLDING VALVE / LIFT.....77
Lock.....11, 15, 23

Ganie

Part No. 645018

....103

.47

103

LOCK,DOOR.....13
LOCK,ENGINE COVER.....33, 35
Lower Door.....13

M

MALE QUICK COUPLER.....93
Manifold.....93, 101, 105, 109

MEB HOSE CLAMP,19X28.....17
Micro-Switch.....127
MIRROR,COMPLETE.....11

Module (Seal Kit PN:07.0741.0222).....41
MOTOR,WIPER.....11

MUD-GUARD RH.....31, 33, 35

N

NAME PLATE.....17

Name Plate.....83

NIPPLE.....41, 43, 93

NON-SKID TREAD.....13

NUT.....53, 55, 65, 67, 75

Nut.....11, 13, 49, 55, 67, 69, 109

NUT,M8 UNI 7473 6S ZN....33, 35, 45, 77, 109

NUT,M8,UNI 5588 6S ZN.....119

NUT,PROTECTION.....11, 13

NUT,STOP,M10 UNI 7473 6S 2ZN....23, 29, 31,
33, 35, 87, 97, 99, 101, 105

NUT,STOPM12 UNI 7473 6S ZN....77, 83, 85,
95

NUT,STOP,M14 UNI 7473 6S ZN....31, 33, 35,
97

NUT,STOP,M20 UNI 7473 6S ZN.....31

NUT,STOP,M22 UNI 7473 6S ZN.....31, 33, 35

NUT,STOP,M5 UNI 7473 6S ZN.....103

NUT,STOPM6 UNI 7473 6S ZN.....31, 33, 35,
89, 93, 103

O
O-RING....43, 53, 55, 57, 65, 67, 69, 75, 85, 87
Qil Filter.....97
OIL FILTER,CARTRIDGE.....109
OIL LEVEL INDICATOR.....109

Oil Tank.....109

P
Panel.....13, 15
PEDAL.....103

PILOT LIGHT.....21

Pilot Light.....127

PILOT LIGHT/GLASS.....15, 21

PILOT LIGHT/LAMP.....15

PIN.....55, 67

Pin....13, 23, 29, 31, 33, 35, 49, 53, 65, 77, 83,
85, 87, 89, 93, 95

PINION,DIFFERENTIAL.....55, 67

Pipe.....45, 85, 87, 91

PIPE FITTING.....43, 93, 107, 109

Pipe Fitting...17, 25, 41, 43, 45, 77, 85, 87, 97,
99, 107, 109

PIPE FITTING,90 A207140-2121.....93

PIPE FITTING,FMF+L 1/2 BSP.....93

PIPE FITTING,MFK 90 1/2 BSP.....93

PIPE FITTING-NIPPLE.....43

PIPE FITTING/WHEEL STUD.....45

PIPE,HEATER 0.6X0.9.....17

Piston.....57, 69, 75

Pivoting Beacon.....125

Plain Washer.....97, 121

GTH-4013

135



July 2014

| Part Description Index (continued)

Plate.....31, 33, 35, 49, 83 SCREW,BLEEDER M8X1.25.....27
PLATE,COVER.....75 SCREW,FE TGS T M6X25 UNI ZN.
PLATE,LOCKING.....55, 67 SCREW,FL,TE,M8X20 8.8 ZN.....31, 33, 35
PLUG.....11, 51, 55, 57, 61, 63, 67, 69, 73, 75 SCREW,KN TC 3.5X16 ZN.....17
Plug.....13, 15, 25, 45, 109 SCREW,KN TC 4.2X9.5 ZN.....13, 17
PLUG,1/2 BSP.....31 SCREW,RING GEAR.....53, 65
PLUG,BREATHER.....51, 63 SCREW,STEERING ADJUST.....55, 67
PLUG,MAGNET.....51, 55, 63, 67, 75 SCREW, TCEI,M6X30 UNI 8.8 ZN...
PLUG/STOPPER.....75 SCREW, TCEI,M8X40 UNI 8.82N.....25
POWER STEERING DIRECTION.....39 SCREW, TCEI,M8X50 UNI 8.82ZN....
PRESSURE SWITCH.....119 SCREW,TE M10X60 UNI 8.8 ZN.....
PRESSURE TUBE.....25, 43 85
PROTECTION.....97 SCREW,TE M6X30.....11
Protection.....15, 31 SCREW,TE,M0X90 UNI 5737 8.8,ZN.....
PROX SWITCH.....129 SCREW, TE,M10X25 UNI 8.8 ZN.....
Proximity Switch.....75, 117, 119, 121 93
PUFFER/INSULATOR.....99, 109 SCREW, TE,M10X30 UNI 8.8 ZN.....
Pulley.....49 101
PUMP.....109 SCREW,TE,M10X35 UNI 8.8 ZN.....
Pump.....39 SCREW, TE,M10X50 UNI 8.8 ZN.....
PUMP BRAKE.....45 99, 101
PUSH BUTTON.....15 SCREW,TE,M10X70 UNI 8.8 ZN.....29
Push Button.....15, 49 SCREW,TE,M12X120 UNI 8.8 ZN.....77
PUSHBUTTON HEAD.....121 SCREW,TE,M12X25 UNI 8.8 ZN.....77
SCREW,TE,M12X35 UNI 8.8 ZN.....97
R SCREW,TE,M12X40 UNI 8.8 ZN.....
SCREW,TE,M12X80 UNI 8.8 ZN.....83
E:gg?gogﬁg”%lg """ 99 SCREW,TE,M12X90 UNI 8.8 ZN.....95
REAR COVER....39 SCREW,TE,M14X100 UNI 8.8 ZN.....97
Rear Steering Axle.....47 SCREW,TE,M14X130 UNI 8.8 ZN.....31
Rear Support....31, 33, 35 SCREW,TE,M14X25 UNI 8.8 ZN.....87
T SCREW, TE,M14X45 UNI 8.8 ZN.....

REDUCER,D48.5.....17
Reinforcement.....13
RELAY.....115, 117, 123, 127
Relay.....123, 127

Right Attachment.....31

Right Mud-Guard.....33, 35

SCREW,TE,M16X35.....23

RING GEAR.....55, 67

...11,15

.37, 39

77,95
23, 33, 35,

33, 35, 81,

31, 81, 97,

SCREW, TE,M5X20 UNI 8.8 ZN.....103
SCREW, TE,M6X10 UNI 8.8 ZN.....25

SCREW, TE,M6X20 UNI 8.8 ZN.....19, 93
SCREW, TE,M6X40 UNI 8.8 ZN.....89
SCREW, TSPEI,M6X16 UNI 10.9 ZN
SCREW/BOLT / BOOM WEAR PAD....81, 105,

! 109

E:\r/lgtNutl.é.B?;, 65 SCREW/BOLT / WEAR PAD.....81
""" SEAL.....55, 57, 67, 69, 75, 77, 95

E'C\)’DETT%A STRAPPO....83 Seal.....11, 13, 39, 43, 75, 87, 99, 109

ROOF COVERING.....13
Rubber.....11, 13
RUBBER HOSE.....97, 99
Rubber Hose.....97, 99
RUBBER PIPE.....105
Rubber Platform.....13

SEAL HURTH.....69

SEAL KIT.....29, 95

Seal Kit, Please See the Note.....77
SEAL RING.....75
SEAL,ADHESIVE.....11, 13
SEAL,DIFFERENTIAL.....53, 65
SEAL,DOOR.....13

S SEAL/BACK-UP RING.....57, 69
SATELITE.....53 Seat.....13
Satellite.....53, 65 SECURITY DOWEL 5519.....83
SCREW......11, 17, 19, 23, 31, 33, 35, 39, 45, Selector.....15
49, 55, 67, 75, 85, 87, 91, 93, 121 Selector Fork.....75

Screw.....11, 13, 15, 23, 31, 33, 35, 49, 53, 55, Selector Shaft.....75
57,59, 65, 67, 69, 71, 75, 87, 97, 119, 121 SENSOR.....105
Screw TE M8 X 20 UNI 5739 8.8 ZN.....25, 49, SENSOR,PRESSURE,HYD OIL.....
87, 93, 99, 105 SENSOR,PROXIMITY......49
Screw TE M8 X 30 UNI 5739 8.8 ZN.....33, 35 SENSOR,TEMPHYD OIL.....109
Screw TE M8 X 40 UNI 5739 8.8 ZN.....33, 35, SHAFT.....75

45,77 Shaft.....75
Screw TE M8 X 50 UNI 5739 8.8 ZN.....33, 35 SHAFT,TIE ROD.....59, 71
SCREW, 8.8 HCS 10MM-1.5X80Z.....87 Sheet.....75
SCREW, 8.8 HCS 8MM1.25X100Z.....49 SHIM 0.10MM.....75
SCREW, M6X25 SHCS Z.....85, 87, 91 SHIM 0.15MM.....75
SCREW,8.8HCM20-2.5X240Z PT.....31, 33,35 SHIM 0.20MM.....75
SCREW,8.8HCS 12MM1.75X100Z.....85 SHIM 0.30MM.....75

Ganie

SEAL / DIFFERENTIAL.....51, 55, 63, 67

19,79, 97
31,79, 81,

SHIM 0.40MM.....75
SLEEVE.....75
Sleeve.....105
SLIDING GUIDE.....75
Sliding Guide.....79, 81

SLIGHT CLAMP,DN50/70 LG12.....99

SNAP RING.....51, 55, 63, 6
Snap Ring.....53, 55, 65, 67
SOLENOID.....43
Solenoid.....25, 41
SOLENOID (07.0701.0290).

7

...43

SOLENOID VALVE.....37, 39

Solenoid Valve.....37, 43
SPACER.....53, 65

Spacer.....11, 53, 55, 65, 69, 75, 79

SPEED LEVER.....15

SPHERE.....75
SPLIT PIN.....75
Split Pin.....13

SPRING.....57, 69, 75
Spring.....15, 49, 57, 69
SPRING CLIPMS.....31, 33,

SPRING SPLIT PIN,WIRE,D4

35

..... 23, 83

SPRING WASHER.....23, 49, 87, 109
Spring Washer.....75, 87, 97, 119
SPRING WASHER,D6.....27, 31, 33, 35

Stabilizer.....29
Steering Column.....39
Steering Wheel.....39

Stop Belt.....13
STOP NUT.....11, 13, 17

Stop Nut.....11, 13, 23, 33, 35, 49

STOPPER HEAD.....109
Storage Pocket.....11
Stud.....55, 67

STUD,DRIVE AXLE.....55, 67

SUPPORT.....33, 35

Support....... 11, 13, 15, 23, 33, 35, 49, 55, 61,
67, 73,79, 81, 97, 99, 105, 125

Support Casing.....33, 35

SUPPORT,RING GEAR.....55, 67

Swaying Cylinder.....25
SWITCH.....21
Switch.....15, 21

Switch Cover.....15
SWITCH,SECURITY.....129

SWITCH,SELECTOR,3 POSITION.....21
SWITCH,STEERING MODE.....

T

Tank.....11

TANK CAP.....31, 109
THICKNESS.....55, 67
Thickness.....79, 81
THREADED ELEMENT.....6
Through Coupling.....11, 85
TIRE 405/70-24 14PR R1....
TIRE 405/70/20 OPTION.....

U
U JOINT.....47
UNION.....39, 109
Upper Door Complete.....13

VALVE.....43, 87, 93
Valve.....25, 41, 87

21

136 GTH-4013

Part No. 645018



July 2014

VALVE / FORK BALANCING.....95
VALVE BLOCK.....85

VALVE,1" PA 8.....107

VALVE,5 BAR.....95

VALVE,CB (53.0700.0303).....27
VALVE,MANUAL,BEARING 2".....109
VALVE,SOLENOID,DEUTZ TCD4.1.....37

W

WASHER.....11, 13, 15, 17, 31, 55, 65, 67, 75,
87, 109

Washer.....11, 13, 15, 25, 45, 49, 75, 83, 109

WASHER 6.4X12.....11, 13, 17

WASHER 6.5X18.....11, 13, 17

WASHER,BRASS.....29, 31, 85, 87

WASHER,D.14/20X1.5.....45

WASHER,D10 UNI 6592 ZN....19, 31, 99, 101,
105

WASHER,D10 UNI 6593 ZN.....23, 31, 33, 35,
93, 99, 109

WASHER,D12 UNI 6592 ZN.....97

WASHER,D12 UNI 6593 ZN.....31

WASHER,D14 UNI 6592 ZN.....31, 33, 35, 49,
97

WASHER,D16 UNI 6592 ZN.....23, 31

WASHER,D20 UNI 6592 ZN.....23, 31

WASHER,D5 UNI 6592 ZN.....103

WASHER,D6 UNI 6592 ZN....... 31, 33, 35, 45,
93,97,121

WASHER,D8 UNI 6592 ZN.....25, 33, 35, 49

WASHER,D8 UNI 6593 ZN....... 33, 35, 87, 93,
99, 105, 109

WASHER,FRICTION.....53, 65

WASHER,JC 27,SP.2,5.....43, 109

WASHER,SPRING,D10 2N......33, 35, 79, 81,
93, 101, 105

WASHER,SPRING,D12 ZN.....43, 49, 77, 97

WASHER,SPRING,D14 ZN.....19, 87

WASHER,SPRING,D16 ZN.....23

WASHER,SPRING,D6 ZN.....19, 25, 93, 121

WASHER,SPRING,D8 ZN.....25, 87, 93, 99

WASHER/UNION.....109

WATER LEVEL,CIRCULAR BUBBLE.....15

WATER TAP,D16 C/POMELLO.....17

Wheel.....47

WHEEL STUD.....55, 67

Wheelstud.....45

WIPER ARM.....11

WIPER BLADE.....11

Wiper Blade.....11

Wiper Motor.....11

Wiring Harness....19, 117, 119, 121, 123, 125,
127

Part No. 645018

Ganie

GTH-4013

Part Description Index (continued) |

137



July 2014

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
138

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

ATEREX BRAND

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GTH-4013

Part No. 645018



July 2014

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 645018

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

GTH-4013

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

139



I July 2014

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

140 GTH-4013 Part No. 645018




July 2014

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 645018

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

GTH-4013

Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

141



I July 2014

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

142 GTH-4013 Part No. 645018




July 2014

Fitting Cross References (Continued)

Genie PN Parker PN

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

Genie PN Parker PN Description
64271 4 WLO-WLNL-S UNION,BULKHEAD,ORFS 75631
64272 6 WLO-WLNL-S UNION,BULKHEAD,ORFS 75654
65776 8 F650L-S CONNECTOR,STRAIGHT THREAD TO 75655

ORFS SWIVEL 75656
65880 6001012 O-RING KIT 75971
66154 6 WTX-WLNS UNION,BULKHEAD,FLARE TUBE 77307
66155 6 WETX-S UNION,BULKHEAD 90°,FLARE TUBE 77309
66156 6 WLN-S BULKHEAD LOCKNUT 77379
66389 6-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
66392 6 R50X-S RUN TEE,STRAIGHT THREAD 77703
66396 811-12 HOSE,3/4 INCH ID 77711
66829 H3174PP CLAMP,TUBE
67217 4 KLO-S UNION,CROSS,ORFS 78091
67339 10-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE 78684
67357 13943-8-6 HOSE END,90° FEMALE SWIVEL,JIC 78852
67358 10 HP50ON-S PLUG,STRAIGHT THREAD 78895
67371 12 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 79138
67498 4 FNL-S CAP, TUBE END 79476
67906 DC-370-FOF0-5 VALVE,CHECK 79847
69316 8 FLO-S CONNECTOR,MALE PIPETO ORFS 80044
69333 H3174PP CLAMP,HYDRAULIC HOSE 80502
69503 4 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 80503
69775 8 FNL-S CAP, TUBE END 81010
71038 1/4X1/4F3HG-S ADAPTER,CONVERSION 83052
71196 12-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 83053
71383 1/4 CD45-S ELBOW,45° MALE TO FEMALE PIPE 83054
72270 12FNL-S CAP, TUBE END 83095
73436 60C-4 SLEEVE,COMPRESSION 83056
73437 61C-4 NUT,COMPRESSION 83057
73438 33482-4-4B HOSE END,PUSH LOK MALE 83058
73767 1CD-S ELBOW,90°, MALE TO FEMALE PIPE 83060
73768 20-16-F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 83063
73769 16-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
74660 6-8 FA2EDMLO-S CONNECTOR,MALE BSPP TO ORFS
74661 8-8 FA2EDMLO-S CONNECTOR,MALE BSPP TO ORFS
75007 4 FLO-S CONNECTOR,MALE PIPETO ORFS
75008 1/8 HP-S PLUG,PIPE THREAD
75014 1/2HP-S PLUG,PIPE THREAD
75042 8 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS
75043 3/4 FF-S NIPPLE,PIPE
75254 24 F50HAO-S UNION,STRAIGHT THREAD
79255 12 F50HAQO-S UNION,STRAIGHT THREAD
75256 XV506P-24 BALL VALVE
75574 4 WLNL-S BULKHEAD LOCKNUT
75612 8 WJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
75613 12-8 F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
75614 8 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
75628 1JB43-4-4 HOSE END,BULKHEAD,SEAL LOK

Genie
Part No. 645018 GTH-4013

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

143



I July 2014

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

144 GTH-4013 Part No. 645018



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual
GTH-4013

from SN 14518 to 17991
from SN 18615 to 18627

Part No.

645018

Rev D1

G

-

Qi@




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

